STEINER

75-75025
450 24.8HP KUBOTA DIESEL
(S/N 0272 to 0347)

75-75032
450 32.5HP KUBOTA GAS
(S/N 0180 to 0237)

75-75037
450 37HP VANGUARD EFI GAS
(S/N 0196 to 0248)

AN 4174470

Rev. C 08-2018

S

SCHILLER &::"

PARTS MANUAL 4174453

PARTS MANUAL



CALIFORNIA PROPOSITION 65
AWARNING: Cancer and Reproductive Harm - www.P65Warnings.ca.gov.
AADVERTENCIA: Cancer y Dano Reproductivo - www.65Warnings.ca.gov.

A ADVERTENCIA

A WARNING El estado de California hace saber que los

The engine exhaust from this product gases de escape de este producto con-
contains chemicals known to the State of jjj tienen productos qul mi-cos que producen

California to cause cancer, birth defects [Jjf ca ncer, defectos de nacimiento y otros
or other reproductive harm. dain os en el proceso de reproduccio n

humana.

IMPORTANT!

It is a violation of California Public Resource Code Section 4442 or 4443 to
use or operate the engine on any forest-covered, brush-covered or grass-

overed land unless the engine is equipped with a spark arrestor, as defined
in Section 4442, maintained in effective working order or the engine is con-
structed, equipped, and maintained for the prevention of fire.

0 acquire a spark arrestor for your unit, see your Engine Service Dealer.

Please refer to the engine manufacturer’s information included with the
machine.

Labeled power ratings are supplied by the engine manufacturer in accordance
ith SAE testing and gross/net power rating standards (J1940, J1995, J1349).

A WARNING Breathing diesel engine exhaust exposes you to chemicals

known to the State of California to cause cancer and birth defects or other repro-
ductive harm.

« Always start and operate the engine in a well-ventilated area.

« Ifin an enclosed area, vent the exhaust to the outside.

« Do not modify or tamper with the exhaust system.

« Do not idle the engine except as necessary.

For more information go to - www.P65Warnings.ca.gov/diesel.

A ADVERTENCIA Respirar los gases del escape de motores a diésel
le expone a quimicos conocidos por el Estado de California como causantes de
cancer y defectos de nacimiento u otros danos reproductivos.

« Siempre encienda y opere el motor en un area bien ventilada.

« Sies en un area cerrada, ventile el orificio del escape hacia el exterior.
* No modifique ni altere el sistema de escape.

* No encienda el motor, excepto cuando sea necesario.

Para mayor informacion visite www.P65warnings.ca.gov/diesel.




STEINER

450

IMPORTANT MESSAGE

Thank you for purchasing this Schiller Grounds Care, Inc. product. You have purchased a world class product,
one of the best designed and built anywhere.

This machine comes with an Owner / Operator's Manual and an lllustrated Parts Manual. The useful life and
good service you receive from this machine depends to a large extent on how well you read and understand
these manuals. Treat your machine properly, lubricate and adjust it as instructed, and it will give you many
years of reliable service.

Your safe use of this Schiller Grounds Care, Inc. product is one of our prime design objectives. Many safety
features are built in, but we also rely on your good sense and care to achieve accident-free operation. For best
protection, study the manuals thoroughly. Learn the proper operation of all controls. Observe all safety precau-
tions. Follow all instructions and warnings completely. Do not remove or defeat any safety features. Make sure
those who operate this machine are as well informed and careful in its use as you are.

See a Schiller Grounds Care, Inc. dealer for any service or parts needed. Schiller Grounds Care, Inc. service
ensures that you continue to receive the best results possible from Schiller Grounds Care, Inc. products. You
can trust Schiller Grounds Care, Inc. replacement parts because they are manufactured with the same high
precision and quality as the original parts.

Schiller Grounds Care, Inc. designs and builds its equipment to serve many years in a safe and productive man-
ner. For longest life, use this machine only as directed in the manuals, keep it in good repair and follow safety
warnings and instructions. You'll always be glad you did.
Schiller Grounds Care, Inc.
One Bob Cat Lane
Johnson Creek, WI 53038-0469

01-2017 1




TABLE OF CONTENTS STEINER
450

TABLE OF CONTENTS. ...t FIGURES..........coierrrerennisie e PAGE
TABLE OF CONTENTS ... .ottt e —oaee et e e s e e e b e st e e b e e s a b e e s b e e s ab e e s beesas e e sh e e e be e s be e et e e saeeesbeesaneeanee s 2
T o = I T OO OO O OO U UU ORI OURTOPPRURTN 3
KUBOTA DIESEL ENGINE ASSEMBLY .......cccooiiiiiiiiiiciie FIGURE 1 ..o 4,5
KUBOTA GAS ENGINE ASSMBLY ......ccooiiiiiiiiiiiieceeee FIGURE 2. 6,7
VANGUARD EFI ENGINE ASSEMBLY .......ccooiiiiiiiiiieiieee, FIGURE 3. 8,9
KUBOTA ENGINE COOLING SYSTEM.........ccoeioiiiiiiiiee FIGURE 4 ... 10, 11
VANGUARD OIL COOLER ASSEMBLY ........cocociiiiiiieiieen, FIGURE 5. 12,13
DIESEL FUEL TANK ASSEMBLY .......ooiiiiiiiiiieiie e FIGURE 6. 14,15
GAS FUEL TANK ASSEMBLY .....oooiiiiiiiiiiicieeee e FIGURE 7 ..o 16, 17
FUEL LINE SCHEMATICS ..o FIGURE ... 18,19
FRONT FRAME & GAUGE PANELASSY .....ccccciiiiiiiiiiee FIGURE 9. 20, 21
FRONT ASSEMBLY ....ooiiiiiiiiiiieie e FIGURE 10 ..o 22,23
HOOD AND GRILLASSEMBLY .....ccooiiiiiiiieiiecie e FIGURE 11 oo 24,25
BATTERY COMPARTMENT........ccoiiiiiiiii e FIGURE 12 26, 27
BATTERY COMPARTMENT HYDRAULICS ..........ccoooiiin FIGURE 13 .. e 28, 29
DIESEL - ELECTRIC CONTROL .......oiiiiiiiiiiieceeeee e FIGURE 14 .. 30, 31
GAS - ELECTRIC CONTROL .....cooiiiiiiiiiiiecceeee e FIGURE 15 32,33
FRONTAXLE & WHEELS.........c.cocoiiie e FIGURE 16 34, 35
FRONT AXLE SUPPORT ASSEMBLY .....ccccooiiiiiiiiiiiicee FIGURE 17 .. 36, 37
REARAXLE & WHEELS ... FIGURE 18 38, 39
REAR AXLE SUPPORT ASSEMBLY ......cccoiiiiiiiiiiicieee FIGURE 19 .. 40, 41
FORWARD - REVERSE PEDALASSY ....cccooiiiiiiiiiicieeee FIGURE 20 ..o 42,43
HYDRO PUMP ASSEMBLY .......coooiiiiiiiiiicrieee e FIGURE 21 .. 44,45
SHIFTER ASSEMBLY ...t FIGURE 22... ..o 46, 47
BRAKE ASSEMBLY ....ooiiiiiiiiiii e FIGURE 23 ... .o 48, 49
PTO DRIVE ASSEMBLY .....cooiiiiiieiiie e FIGURE 24 ... 50, 51
FRONT HITCH LIFT ASSEMBLY .......ooiiiiiiiiiieiei e FIGURE 25 52, 53
SEAT ASSEMBLY ..ottt FIGURE 26......ooiiiiii e 54, 55
DECALS ... FIGURE 27 & 28.......oooiiiiiiiieee e 56 -59
PEERLESS TRANSAXLE ..o FIGURE 29 60, 61
HYDRAULIC HOSES / SCHEMATIC .......ccciiiiiiiiiicicee FIGURE 30 ..o 62, 63
COMMON ELECTRICAL........oiiiiiiiiiieeee e FIGURE 31 .. 64, 65
VANGUARD EFI GAS FRONT ELECTRICAL HARNESS ...... FIGURE 32 66, 67
VANGUARD EFI GAS ELECTRICAL SCHEMATIC ................. FIGURE 33 ... e 68, 69
KUBOTA GAS FRONT ELECTRICAL HARNESS.................. FIGURE 34 ... 70, 71
KUBOTA GAS ELECTRICAL SCHEMATIC.........cccciiiiii FIGURE 35.....oiii e 72,73
KUBOTA DIESEL FRONT ELECTRICAL HARNESS.............. FIGURE 36.....ooiiiiiieiee e 74,75
KUBOTA DIESEL ELECTRICAL SCHEMATIC...........ccceeunee FIGURE 37 ..o 76,77
ROPS L. FIGURE 38... .o 78
DUAL WHEEL KIT ..o FIGURE 39 79
WEIGHT KIT .. FIGURE 40 ... 80
WHEEL SPACER KIT ... FIGURE 41 ... 81




STEINER

SAFETY

450

NOTICE !!!

Unauthorized modifications may present extreme
safety hazards to operators and bystanders and
could also result in product damage.

Schiller Grounds Care, Inc. strongly warns against,
rejects and disclaims any modifications, add-on
accessories or product alterations that are not
designed, developed, tested and approved by Schiller
Grounds Care, Inc.'s Engineering Department. Any
Schiller Grounds Care, Inc. product that is altered,
modified or changed in any manner not specifically
authorized after original manufacture—including the
addition of “after-market” accessories or component
parts not specifically approved by Schiller Grounds
Care, Inc.—will result in the Schiller Grounds Care,
Inc. Warranty being voided.

Any and all liability for personal injury and/or
property damage caused by any unauthorized
modifications, add-on accessories or products not
approved by Schiller Grounds Care, Inc. will be
considered the responsibility of the individual(s) or
company designing and/or making such changes.
Schiller Grounds Care, Inc. will vigorously pursue
full indemnification and costs from any party
responsible for such unauthorized post-manufacture
modifications and/or accessories should personal
injury and/or property damage result.

This symbol means:
ATTENTION!
BECOME ALERT!

Your safety and the safety of others is involved.

Signal word definitions:

The signal words below are used to identify levels
of hazard seriousness. These words appear in this
manual and on the safety labels attached to Schiller
Grounds Care, Inc. machines. For your safety and
the safety of others, read and follow the information
given with these signal words and/or the symbol
shown above.

DANGER indicates an imminently hazardous
situation which, if not avoided, WILL result in death
or serious injury.

A WARNING

WARNING indicates a potentially hazardous
situation which, if not avoided, COULD result in
death or serious injury.

A CAUTION

CAUTION indicates a potentially hazardous situation
which, if notavoided, MAY resultin minorormoderate
injury. It may also be used to alert against unsafe
practices or property damage.

CAUTION

CAUTION used without the safety alert symbol
indicates a potentially hazardous situation which, if
not avoided, MAY result in property damage.

S SCHILLER o™
Model Serial Number

SCHILLER GROUNDS CARE, INC.
One Bob—Cat Lane
Johnson Creek. W1 53038

MODEL NUMBER: This number appears on
sales literature, technical manuals and price lists.

SERIAL NUMBER: This humber appears only
on your tractor. It contains the model number
followed consecutively by the serial number.
Use this number when ordering parts or seeking
warranty information.




KUBOTA DIESEL ENGINE ASSEMBLY STEINER

FIGURE 1 450

61 )
42 ERTR
.« 4
<Le
39 &
18 63 (BT 7545 49
ol WA [y N
Ir: )

24 14

2 23

0 AN

%, V"@ —
1

22 =

Sid)

(

5 {9 20 {9
ENGINE SIDE




STEINER

ITEM PART NO.

450

KUBOTA DIESEL ENGINE ASSEMBLY

DESCRIPTION

QTY

ITEM PART NO.

FIGURE 1

QTY

DESCRIPTION

1
*>
*>
*>
*>
*>
*

DO WN

7>

o>
10
11>
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47

4166483
16851-65512
16001-53002
16241-46012
16824-63010
70000-00770
4166483-21
1G662-52030
16264-74110
15881-97010

4165658-02
4166483-24
4166776
13-042.7
108094-10
66711-54421
66711-54411
12583-12110
64139-08
15852-12230
64141-6
4166805
64044-2
4167497
64123-78
4167248
4172336
99-B27
87-142
91-0510
87-112
64229-08
64164-11
64205-081
4166320
4166782.7
64268-02
64006-06
64123-54
38304-03
64123-295
64025-42
64229-04
4166401
108094-01
4165570.7
4166534.7
4166535.7
4165988.7
30-291
64025-05
05-006
64006-03
64006-18
64205-001
4167657

ENG-KUBOTA DIESEL DH902

GLOW PLUG
INJECTOR
ALTERNATOR
STARTER
KIT-BLOCK HEATER
OILFILTER

FUEL PUMP

FAN

FAN BELT

COVER-AIR CLEANER 4"
ELEMENT, AIR CLEANER 4"
HOSE-AIR INTAKE
TUBE-AIR INTAKE
CLAMP-HOSE SAE28
CLAMP-MUFFLER EXT
PIPE-MUFFLER EXT
MUFFLER-KUBOTA
BOLT-5/16-18X3/4
GASKET-MUFFLER
NUT-WLF 5/16-18
SENDER-TEMPERATURE
SET SCREW-5/16-18 X 3/8
CLUTCH-ELECTRIC 225
BLT-7/16-20 X 2 1/2
FITTING-BANJO M22

COUPLING-DBL END 3/4&7/8

WASHER-BEADED, 5/16"
DISC-WEASLER

BOLT, 5/16-24x1-1/4
COUPLER FLANGE
LOCKNUT-NYLON 5/16-24
KEY-3/16X3/16X1-1/4 SQ
BLT-MET M8-1.25x25
SHAFT, PUMP DRIVE
GUARD-FLYWHEEL
NUT-FL NY LOCK 5/16-18
WSHR-HELICAL LOCK 7/16
BLT-HEX 5/16-18 X 3/4
BEARING-FLANGED
BLT-HEX 7/16-14 X 5-1/2
NUT-HEX 7/16-13
NUT-NYLON LOCK 7/16-14
HOSE, AIR INTAKE
CLAMP, HOSE #20
CLUTCH STOP
BRKT-RADITR MNTG RH
BRKT-RADITR MNTG LH
PLATE-ENG. MOUNT
STRAP-GROUND
NUT-HEX 3/8-16
ISOLATOR-MOTOR
WASHR-HELICAL LCK 3/8
WSHR-LOCK M10
BLT-M8-1.25 X 25
SHAFT-PTO

JEE N L U U UL G K I G §

2O 2O PO ANEAA A A A A aaa NN, ), 2 ON WD, WA, A aaaadNaWA2 WA aaaaaaan

48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75*
76*
77
78
79*
80
81*

64206-08
64139-31
4166483-25
4166745.7
111898
64152-49
64025-15
64006-01
64205-021
64006-02
64205-018
138058-09
4167213
4166369.7
99-G04
48228-2A
64237-05
4166483-30
64123-68
64229-02
108094-06
64205-003
2720949
4166483-23
108094-11
64206-04
64002-04
2308095
64207-06
4167659
4173774
64006-01
88042-05
4167659

BLT-M10-1.25 X 30
BLT-WLFS 5/16-18 X 1

AIR CLEANER ASSY
BRKT-THROTTLE CABLE
CLAMP-CABLE
SCREW-#10-24 X 3/4
NUT-KEPS #10-24
WSHR-LCK HELICAL 1/4
BLT-M6-1 X 16

WSHR-LCK HELICAL 1/4
BLT-M8-1.25 X 15

HOSE .50IDX.840DX57"
VALVE-OIL DRIAN
BRKT-MNTNG, AIR CLEANER
WASHER-STAR

CLAMP- 3/4 CLIP
LOCKNUT-NYLON M8-1.25
BRACKET-AIR CLNR ASSY
BLT-HEX 5/16-18X1
NUT-NYLON LOCK 5/16-18
SMALL HOSE CLAMP
BLT-METRIC M8-1.25X30
PIGTIAL-CLUTCH
VALVE-RUBBER AIRCLNR
CLAMP-HOSE SAE24
BLT-M10-1.25 X 25
LOCKWASHER EXT. 5/16
COVER, TERMINAL

NUT

THROTTLE, STOP
BELT-BX41

WSHR-LCK

CLAMP-HOSE 13/16
THROTTLE STOP BARREL

* NOT ILLUSTRATED

>AVAILABLE THROUGH KUBOTA

_) A A A A NN, WA aaaa NN a2 aa NN



KUBOTA GAS ENGINE ASSEMBLY

STEINER

FIGURE 2

l&‘?

Iﬁ

450

16 37

] 31 32
S

0



STEINER KUBOTA GAS ENGINE ASSEMBLY

450 FIGURE 2
ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 4168199 GAS ENGINE KUBOTA 1 - - -1.

*>  E9151-67710 SPARK PLUG 1 49 64139-31 BLT-WLFS 5/16-18 X 1 2

*>  16241-64012 ALTERNATOR 1 50 4166483-25 AIR CLEANER ASSY 1

*>  EG531-44012 CARBURETOR 1 51 64123-296 BLT-1/4-20 X 3 1/4 1

*>  §7980-31150 STARTER 1 52 64151-17 NUT-HEX 1/4-20 CTR LOCK 1

* 4166483-21 OIL FILTER 1 | 93 64229-01 NUT-1/4-20 4

*>  EG601-52030 FUEL PUMP 1 54 64163-03 WSHR-.256IDX.620DX18GA 2

*>  16264-74110 FAN 1 55 64123-89 BOLT-1/4-20 X 3/4 4

*>  15881-97010 FAN BELT 1 56 4171061.7 BRCKT-COIL 1

*>  EG651-46923 REGULATOR 1 57 64006-02 WSHR-LCK HELICAL 1/4 14
58 64205-018 BLT-M8-1.25 X 15 6

2 4165658-02 COVER-AIR CLEANER 4" 1|59 27-017-01 HOSE-3/8 CUT 16" 1

3 4166483-24 ELEMENT, AIR CLEANER 4" 1 | 60 4164251 VALVE-OIL DRIAN 1

4 4166776 HOSE-AIR INTAKE 1 61 4166369.7 BRKT-MNTNG, AIR CLEANER 1

5 13-0427 TUBE-AIR INTAKE 1 | 62 99-G04 WASHER-STAR 1

6 108094-10 CLAMP-HOSE SAE28 2 |63 48228-2A CLAMP- 3/4 CLIP 4

7 41672127 BRCKT-STABILIZER 1 64 4167317.7 BRKT-IGNITION MODULE 1

8> 66711-54411 PIPE-MUFFLER EXT 1 65 4166483-30 BRACKET-AIR CLNR ASSY 1

9> 4166484-05 MUFFLER-KUBOTA 1 |66 64123-68 BLT-5/16-18X1 5

10 64139-08 BOLT-5/16-18X3/4 1 67 64229-02 NUT-NYLON LOCK 5/16-18 7

11 88042-03 CLAMP-HOSE 5/8 1 68 11-017 CLAMP-SMALL HOSE 1

12 64141-6 NUT-WLF 5/16-18 3 69 64205-003 BLT-METRIC M8-1.25X30 3

13 4166805 SENDER-TEMPERATURE 1| 70 2720949 PIGTIAL-CLUTCH 1

14 64044-2 SET SCREW-5/16-18 X 3/8 4 71 4166483-23 VALVE-RUBBER AIRCLNR 1

15 4167497 CLUTCH-ELECTRIC 225 1 | 72 108094-11 CLAMP-HOSE SAE24 1

16 64123-78 BLT-HEX 7/16-20X2-1/2 1 | 73 64206-04 BLT-M10-1.25 X 25 5

17 4174890 FITTING-BANJO 12 X 3/8 1 74 64002-04 LOCKWASHER EXT. 5/16 1

18 4172336 COUPLING-DBL END 3/4&7/8 1 | 75" 2308095 COVER, TERMINAL 2

19 99-B27 WASHER-BEADED, 5/16" 12 | 76" 64207-06 NUT 1

20 87-142 DISC-WEASLER 1 77 4167659 THROTTLE, STOP 1

21 91-0510 BOLT, 5/16-24x1-1/4 3 | 78" 64006-01 WSHR-LCK 1

22 87-112 COUPLER FLANGE 1 |79 4173774 BELT-BX41 1

23 64229-08 LOCKNUT-NYLON 5/16-24 6

24 64164-11 KEY-3/16X3/16X1-1/4 SQ 2

25 64205-081 BLT-MET M8-1.25x25 3

26 4166320 SHAFT, PUMP DRIVE 1

27 4166782.7 GUARD-FLYWHEEL 1

20 6400606  WSHRHELICALLOCK 7116 1 * NOT ILLUSTRATED

30 64123-54 BLT-HEX 5/16-18 X 3/4 6 >AVAILABLE THROUGH KUBOTA

31 38304-03 BEARING-FLANGED 2

32 64123-295 BLT-HEX 7/16-14 X 5-1/2 1

33 64025-42 NUT-HEX 1/2-13 1

34 64229-04 NUT-NYLON LOCK 7/16-14 1

35 4166709 HOSE, AIR INTAKE 1

36 108094-01 CLAMP, HOSE #20 1

37 4165570.7 CLUTCH STOP 1

38 4166534.7 BRKT-RADITR MNTG RH 1

39 4166535.7 BRKT-RADITR MNTG LH 1

40 4165988.7 PLATE-ENG. MOUNT 2

41 30-291 STRAP-GROUND 1

42 64025-05 NUT-HEX 3/8-16 9

43 05-006 ISOLATOR-MOTOR 4

44 64006-03 WASHR-HELICAL LCK 3/8 9

45 64006-18 WSHR-LOCK M10 13

46 64205-001 BLT-M8-1.25 X 25 16

47 4167657 SHAFT-PTO 1




VANGUARD EFI ENGINE ASSEMBLY
STEINER

FIGURE 3 450




STEINER VANGUARD EFI ENGINE ASSEMBLY

450 FIGURE 3
ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 4173544 ENGINE-BRIGGS 37 HP 1 15 88042-05 CLAMP-HOSE 13/16 1

INCLUDES ITEM 2 16 4164939-02  FITTING-ELBOW, 90 MNPT 1
1 4174581 S-VANGUARD OIL FILTER 1 17 4167213 DRAIN VALVE 1
NOT ILLUSTRATED 18 4173774 BELT-BX41 1
1 4174580 S-VANGUARD FUEL FILTER 1 19 41743517  BRKT-BRIGGS WIRE COVER 1
NOT ILLUSTRATED 20 38304-03 BEARING-FLANGED PLASTIC 2
1 4174579 S-VANGUARD PRE-CLEANER 1 21 6412354  BLT-HEX 5/16-18 X .75 2
NOT ILLUSTRATED 22 64123-295  BLT-HEX 7/16-14 X 5-1/2 1
1 4174578 S-VANGUARD PAPERAIR FILTER 1 23 6402542 NUT-HEX 7/16-14 1
NOT ILLUSTRATED 24 64229-04  NUT-NYLON LOCK 7/16-14 1
2 846681 MUFFLER-BRIGGS EFI 37 HP 1 25 64123133  BLT-HEX 5/8-18X3 1
OBTAIN FROM BRIGGS 26 64006-04  LOCKWSHR-5/8 HELICAL 1
3 4173687 COVER-ENGINE BRIGGS 1 27 6416413 KEY1/4X28Q !
4 4172132 SPACER- CLUTCH BRIGGS 1 |28 138058-05  HOSE-50X 84X 24" !
5 4172127 COUPLING-DRIVE PUMP 1 |29 6416426 KEY-SQ3/8X1-1/2 1
6 30291 STRAP BRAIDED GROUND ] 30 4173688 BRKT-BRIGGS P/N 846292 1
7 99.G04 SHAKEPROOF WASHER 3/8IN ] 31 4173690 BRKT-BRIGGS P/N 846488 1
8 6412364 BLT-HEX 5/16.18X2.1/4 4 32 4173695 SCREW-BRIGGS P/N 805448 6
9 64268-02 NUT-FL NYLON LOCK 5/16-18 4
10 41724997  BRKT-CLUTCH ANTI-ROTATE 1
11 64139-01 BLT-WLF 5/16-24 X 3/4 2
12 4169087 CLUTCH-ELECT250 1.44 WARNER 1
13 41655707  WLDMNT-CLUTCH STOP 1
14 108094-06  CLAMP-HOSE SAE10 1




STEINER
450

KUBOTA ENGINE COOLING SYSTEM

FIGURE 4

R 3710

10



STEINER

450

KUBOTA ENGINE COOLING SYSTEM

FIGURE 4
ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 64139-02 BLT-WLF 1/4-20 X 3/4 3 31> 1G952-30820 S-STOPPER, RADIATOR 2
2 64141-2 NUT-WLF 5/16-18 7 32> 12556-67860 S-COLLAR 4
3 60-646.7 RADIATOR SCREENASM 1 33> 1G952-72180 S-CUSHION 2
4 64237-02 LOCKNUT-NYLON M6-1.00 8 34 64205-048  BLT-METRIC M6-1X30 4
5  64006-01 LOCKWSHR-1/4 HELICAL 12 35 64251-002  WSHR-M6 8
6  64205-013  BLT-METRIC M6-1X12 12 36  64207-01 NUT-HEX M8-1.25 4
7 64205-021 BLT-METRIC M6-1X16 3 37> 09318-89039 S-CLAMP 2
8  56-046-02 TRIM-LOC 12" 3 38> 09318-89030 S-CLAMP 2
9 64205-081 BLT-METRIC M8-1.25x25 2 39  64205-030  BLT-METRIC M6-1.00X40 2
10  64205-023  BLT-METRIC M6-1.00X50 2 40  64207-06 NUT-HEX M6-1 2
11 64006-02 LOCKWSHR-5/16 HELICAL 6 41 4169770 CAP-5/16 VINYL 2
12 13-036 BOTTLE-COOLANT W/CAP 1 42 48412-01 CLIP-CABLE, 3/4 1
13 41669727  MOUNT-RESEVOIR 1 43 11-049 CLAMP-HOSE, 4 1/4 1
14 48228A CLIP-CABLE, INSULATED 1
15 41667057  BRKT-RADTR MNT, TOP 1 * NOT ILLUSTRATED
16 4166707.7  GUIDE-RADTR, OUTR 2 >AVAILABLE THROUGH
17 4166708.7 GUIDE-RADTR, INNR 2 KUBOTA
18 4166706.7  BRKT-RADTOR MNT, BTTM 1
19> 16264-74112 FAN 1
20> 15881-97010 BELT-FAN 1
21> 1G930-72190 S-CUSHION 1 1
22> 1G952-72170 S-RADIATOR STAY 2 1
23> 1G960-72140 S-SUPPORT EX, RADIATOR 1
24> 1G960-72130 S- SUPPORT IN, RADIATOR 1
25> 1G639-74120 S-COVER, FAN 1
26> 1G952-72001 S-RADIATOR 1
27> 1G952-72150 S-STAY 1
28> 1G952-72850 S-HOSE, WATER 1
29> 1G932-72190 S-CUSHION 2 2
30> 1G952-72940 S-HOSE, WATER 1

11



OIL COOLING SYSTEMS
STEINER

FIGURE 5 450

12



STEINER
450

OIL COOLING SYSTEMS

ITEM PART NO. DESCRIPTION

QTY

FIGURE 5

ITEM PART NO. DESCRIPTION QTY

N oo g B~ W N -

N o g B~ WN

4173545
4172555.7
4173705
4172554.7
64141-6
64123-54
25-2503-8-8

4173279

4172555.7
25-05CP-8
4172554.7
64141-6
64123-54
25-2503-8-8

VANGUARD OIL COOLING ASSEMBLY
OIL COOLER-AIR COOLED VANGUARD
BRKT-BOTTOM, COOLER MA-4
SWITCH, TEMP 130F

BRKT-OIL COOLER MNTG, TOP
NUT-WLF 5/16-18

BLT-WLF 5/16-18X3/4

FITTING 90 -8 MORB X -8 MJIC

KUBOTA OIL COOLING ASSEMBLY
OIL COOLER-LIQUID COOLED KUBOTA

INCLUDES ITEM 3
BRKT-BOTTOM, COOLER MA-4
FITTING PLUG -8 M ORB
BRKT-OIL COOLER MNTG, TOP
NUT-WLF 5/16-18

BLT-WLF 5/16-18X3/4

FITTING 90 -8 MORB X -8 MJIC

N O O —= —a 4a

N OO O = —a

13



DIESEL FUEL TANK ASSEMBLY STEINER

FIGURE 6 450

14



STEINER

450

DEISEL FUEL TANK ASSEMBLY

ITEM PART NO. DESCRIPTION

QTY

FIGURE 6

ITEM PART NO. DESCRIPTION QTY

0 N O O b~ W0 N -

1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

4173970
4165387
4165763
4132325
64123-66
64141-2
4167010
4173972
4166906
64152-46
4166681.7
64139-02
64163-29
4162989-001
4174499
4173543
148034-10
64197-025
4173992
4166642-01
4167023
64218-10
64268-02
64152-87
64163-31
64006-03
64123-15
4174483
4174490
64163-55
4167024

S-TANK-DIESEL FUEL
GROMMET, ROLL-OVER VENT
TANK VENT
GROMMET-SEALING

BLT-HEX HD 5/16-18 X 3.5
NUT-WLF 1/4-20

ELBOW CONNECTOR 1/4”
FUEL CAP-GAS, NON-VENTING
SENDER-FUEL LEVEL
SCREW-SLT HH 10-24X1/2
BRKT-MOUNT, FENDER
BLT-WLF 1/4-20X1/2
WSHR-21/64 X 1 X 11GA
HOSE, FUEL 3/16 INCH (11.5" L)
S-PANEL, TANK, END PLATE
TAIL LIGHT - LED

GROMMET

BLT-TDFM 1/4-20X5/8
FITTING-BARBED 90DEG
PAD-RUBBER, TANK SUPPORT
SPACER, .5 O.D. X .470LG
SCREW 1/4-20 X 1/2

NUT-FL NYLON LOCK 5/16-18
SCREW-6-32 X 3/8 S-TAP TORX
WSHR 25/64X1X12
LOCKWSHR-3/8 HELICAL
BLT-HEX 3/8-16X3/4
S-WLDMT,ENCLOSURE, TANK
S-FENDER FRONT, LH

WSHR .328X.75X14 GA
GROMMET, 5/16 BOLT

AR o 0O RN DN DNDAOO®RADNAAND A A 3O RNDNS O A a a N AN a2 o

15



STEINER
450

GAS FUEL TANK ASSEMBLY

FIGURE 7

16



STEINER GAS FUEL TANK ASSEMBLY

450
FIGURE 7

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 4173075 TANK, FUEL 1
2 4165387 GROMMET, ROLL-OVER VENT 1
3 4165763 TANK VENT 1
4 4132325 GROMMET-SEALING 1
5 64141-2 NUT-WLF 1/4-20 2
6 4166681.7 BRKT-MOUNT, FENDER 1
7 4167010 ELBOW CONNECTOR 1/4” 1
8 4165291 FUEL CAP-GAS, NON-VENTING 1
9 4166906 SENDER-FUEL LEVEL 1
10 64152-46 SCREW-SLT HH 10-24X1/2 5
11 64139-02 BLT-WLF 1/4-20X1/2 2
12 64163-29 WSHR-21/64 X 1 X 11GA 4
13 4167024 GROMMET, 5/16 BOLT 4
14 64163-55 WSHR .328X.75X14 GA 4
15 4174499 S-PANEL,TANK, END PLATE 1
16 4173543 TAIL LIGHT - LED 1
17 148034-10 GROMMET 1
18  64123-66 BLT-HEX HD 5/16-18 X 3.5 PLAIN 4
19  64197-025 BLT-TDFM 1/4-20X5/8 2
20 4166642 PAD-RUBBER, TANK SUPPORT 4
21 4167023 SPACER, .5 O.D. X .470LG 4
22 64218-10 SCREW 1/4-20 X 1/2 10
23  64268-02 NUT-FL NYLON LOCK 5/16-18 6
24 64152-87 SCREW 6-32 X 3/8 S-TAP TORX 2
25 64163-67 WASHER: .516 X 1.00 X .105 4
26 64006-03 LOCKWSHR-3/8 HELICAL 4
27  64123-15 BLT-HEX 3/8-16X3/4 4
28 4174483 WLDMT - ENCLOSURE, TANK 1
29 4174490 S-FENDER FRONT,LH 1

17



FUEL LINE SCHEMATICS

STEINER

450

FIGURE 8

Ll
\N L
3NION3 9l
oL

INION3

NO¥4
NNL3Y

Ll

&)
JOILVINTHOS 3NIT 13Nn4 13S31d vLog9nM FJ\@
L oL
oL
zL o o )
3NIONT \|2
"o > o o :
///\mw //\m 9 € e
_, [©
-
JOILVINTGHOS 3INIT 13N4d SV9 v10o9nM
€
ANION3 €L
INIONI Ol € O
woud g
9 9 € ¢ @
: O

OILVINTHOS 3INIT 13N4d SVO QUVNONVA

18



STEINER

450

FUEL LINE SCHEMATICS

FIGURE 8
ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
VANGAUARD GAS FUEL LINE
SCHMATIC
1 4173075 TANK - FUEL 1 ggﬁg;,‘:ﬁfsa FUEL LINE
2 4162977-001  HOSE, FUEL 1/4 (19.57) 1 1 4173970 TANK.DIESEL FUEL ;
3 88042N HOSE CLAMP 4 2 4162977-001  HOSE, FUEL 1/4 (11") 1
4 4169746 VENT-FUEL, IN-LINE 1 3 88042N HOSE CLAMP 5
5 4162089-002  HOSE, FUEL 3/16 (647) 1 4 4162977-001  HOSE, FUEL 1/4 (19.5") 1
6 8804201 CLAMP-HOSE 7/16 2 5 4165864 FITTING-1/4” TO 3/16” ST 1
7 4162977-001  HOSE, FUEL 1/4 (18") 1 6 4162989-002  HOSE, FUEL 3/16 (81") 1
8 4166970 FITTING-1/4 TO 5/16 STR 2 7 88042.01 CLAMP-HOSE 7/16 )
9  4162978-001  HOSE, FUEL 5/16 (3.5") 3 8 4162077001  HOSE, FUEL 1/4 (18) ]
10 88042-02 CLAMP-HOSE 9/16 6 9 4166970 FITTING- 1/4 TO 5/16 STR 1
1 416679504 FUELFILTER L 10 4162978-001  HOSE, FUEL 5/16 (3.5") 2
12 4167706 FUEL PUMP L 11 88042-02 CLAMP-HOSE 9/16 7
13 4162977-007  HOSE, FUEL 5/16 (60") 1 12 131258143012 FUEL FILTER ]
4 56.076.02 g's-,,EEV'NG 1.53 ID NYLON 20" & X 13 1G662-52030  FUEL PUMP 1
NOT ILLUSTRATED ORDER FROM KUBOTA
KUBOTA GAS FUEL LINE 14 4162978-007  HOSE, FUEL 5/16 (68") 1
SCHMATIC 15 1G313-43561  WATER SEPERATOR 1
1 4173075 TANK - FUEL 1 ORDER FROM KUBOTA
2 4162977-001  HOSE, FUEL 1/4 (19.57) 1
3 88042N HOSE CLAMP 4 16 4162978-001  HOSE, FUEL 5/16 (12") 1
4 4169746 VENT-FUEL, IN-LINE 1 17 1017 SMALL HOSE CLAMP ]
5 4162989-002  HOSE, FUEL 3/16 (83) 1 SLEEVING. 1.53 ID NYLON 20" &
6 8804201 CLAMP-HOSE 7/16 2 18 56-076-02 25" 2
7 4162977-001 HOSE, FUEL 1/4 (18”) 1 NOT ILLUSTRATED
8 4166970 FITTING-1/4 TO 5/16 STR 1
9 4162978-001  HOSE, FUEL 5/16 (3.5) 2 19 416648328  ELEMENT WATER SEP 1
10 88042-02 CLAMP-HOSE 9/16 6 NOT ILLUSTRATED
11 13-12581-43012 FUEL FILTER 1
12 EG601-52030  FUEL PUMP 1
ORDER FROM KUBOTA
13 4162978-007  HOSE, FUEL 5/16 (73")
14 56-076-02 SLEEVING- 1.53 IDNYLON 20" 2

NOT ILLUSTRATED

19



STEINER
450

FRONT FRAME & GAUGE PANEL ASSEMBLY

FIGURE 9

20



STEINER FRONT FRAME & GAUGE PANEL ASSEMBLY
450

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 38382 SWITCH 1 22 2721505 SWITCH-PTO 1
o 108094-02 CLAMP-HOSE SAE 12 2 23 4174484 S-WLDMT, GAUGE PANEL 1
4 4166903  FILTER HEAD-12 O-RING PORTS 1 25 6413902 BLT-WLF 1/4-20 X 1/2 2
5 4167389  PLUG-PLASTIC 1-1/2 ROUND 2 26 64123-54  BLT-HEX5/16-18 X .75 2
6 4174044 ROD-DIA1 OIN X 17.79 1 27  64229-02  NUT-NYLON LOCK 5/16-18 4
7 4174482 S-WLDMT PUMP STORAGE 1 28 4166897 FILTER-HYDRAULIC 25 MICRON 1
8 64141-6 NUT-WLF 5/16-18 1 29 4173660 GASKET-OIL FILTER 1
10 13-042.7 INTAKE-AIR TUBE 1 31 47-104 CAP STRNG WHL CENTER 1
KUBOTA ONLY 32 64244-04  NUT-HEX JAM, M16-1.5 1
33 64006-03  LOCKWSHR-3/8 HELICAL 4
11 64268-02 NUT-FL NYLON LOCK 5/16-18 4 34 6412315 BLT-HEX 3/8-16X3/4 4
12 128010 SWITCH KEY 5T ] 35 158058-20  FITTING-90 16 ORB X 12 BARB 2
36  25-0503-6-6 FITTING STR -6 M ORB/-6 M JIC 3
VANGUARD ONLY
37 25-2503-6-6 FITTING 90 -6 M ORB X -6 M JIC 1
38  25-3503-6-6 FITTING 45 -6 M ORB X -6 M JIC 1
13 64229-10  NUT-NYLON 10-24 3
39 6421806  SCR-BTN HD 5/16-18X3/4 2
14 64018-2 BLT-CRG 1/4-20X3/4 6
40 41697407  PLATE-HI/LO ADJUSTER 1
15 6418925  BLT-HEX SOC 10-24 X 3/4 SS 3
41 4167624 FLAT-ROOSTER COMB 1
16 64025-15  NUT-HEX #10-24 KEPS 4
42  64139-08  BLT-WLF 5/16-18 X 3/4 3
17 64152-46  SCREW-SLT HH 10-24X1/2 2
43 64218-04  SCREW 1/4-20 X 3/4 4
18 31-051 ROCKER SWITCH 1
44 108009-12 CONTROL-CHOKE 33.0 1
19 11802021 CONTROL-THROTTLE, 37 1
KUBOTA GAS MODEL ONLY
VANGUARD GAS MODEL
118020-19  CONTROL-THROTTLE, 27 1
45 4171892 PLUG-HOLE, .250 1
KUBOTA GAS MODEL
46 64025-04  NUT-3/8-24 HEX 1
118020-18  CONTROL-THROTTLE, 53 1 47 4142266 CONNECTOR 12V RECEPTACLE 1
KUBOTA DIESEL MODEL 48  64218-09  SCR-BTN HD #10-24X1/2 2
20 4172697.7 SPACER, FLAT - KEY SWITCH 1
VANGUARD GAS ONLY
21 4173969 GAUGE-CLUSTER, VANGUARD 1
4166804 GAUGE-CLUSTER KUBOTA 1

21



STEINER
450

FRONT ASSEMBLY

FIGURE 10

22



STEINER
450

FRONT ASSEMBLY

ITEM PART NO. DESCRIPTION

QTY

ITEM PART NO.

FIGURE 10

DESCRIPTION QTY

o g A W N -

10
11
12
13
14
15
16
17

18

19
20
21
22
23
24
25
26

4174486
4174488
4174489
4174498
4173418.7
4173473.7
4173431.7

4173419.7

4174497
64018-2
64141-2
64139-04
64139-02
64218-10
64229-01
4173994
4174709.17
4174708.17
4175026

4175027

41747117

4174900.7

4173661
64218-13
64229-02
48228-2A
4167863-01
4168413
23-003

S-SUPPORT-GRILL, BOTTOM
S-PANEL-RIGHT, HOOD
S-PANEL-LEFT, HOOD
S-SUPPORT-GRILL, TOP
PLT-VENT, MUFFLER RH

PLT-VENT, MUFFLER GAS VANGUARD
PLT-VENT, MUFFLER GAS KUBOTA
PLT-VENT, MUFFLER DIESEL KUB

S-PLT-SCREEN,KEEPER
BLT-CRG 1/4-20X3/4
NUT-WLF 1/4-20

BLT-WLF 1/4-20 X 3/4
BLT-WLF 1/4-20 X 1/2
SCR-1/4-20 X 1/2 BTN HD SHCS
NUT-NYLON LOCK 1/4-20
BUMPER-PLASTIC 1/2 X 7/64
BRKT-GRILL MNTG, LH
BRKT-GRILL MNTG,RH
PLT-HEAT SHIELD, TOP

BRIGGS MODELS ONLY
PLT-HEAT SHIELD, TOP KUB
KUBOTA MODELS ONLY

PLT-HEAT SHIELD, BOTTOM BRIGGS

BRIGGS MODELS ONLY
PLT-HEAT SHIELD, BOTTOM KUB

KUBOTA MODELS ONLY
RIVET NUT 1/4-20 X .165
SCR-BTN HD SKT 5/16-18X1
NUT-NYLON LOCK 5/16-18
CLAMP-3/4 CLIP

FITTING-6F JIC/45°6M JIC
PLUG-COUPLER DUST COVER
COUPLER FEMALE

25-2706-4-6 FITTING STR -4 MPT/-6 MJIC BH

N G U G Y

[N O N - T IS S N}

N N NN =~ & b b

23



STEINER
450

HOOD & GRILL ASSEMBLY

FIGURE 11

24



STEINER HOOD & GRILL ASSEMBLY

450
FIGURE 11

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 4173709.17 BRKT-GRILL MNTG, LH 1
2 4173708.17 BRKT-GRILL MNTG, RH 1
3 4174517 S-FRAME,GRILL 1
4 4173193.7 GRILL-SCREEN, FRONT 1
5 4173197.7 BRKT-HOOD, LOWER 1
6  4173196.7 BRKT-HOOD, UPPER 1
7 4173198.7 LINK-HOOD LIFT 2
8 4174487 S-SCOOP, HOOD 1
9  4173381.17 WLDMT-HOOD 1
10 4173521.7 BRKT HEADLIGHT 2
11 4173204 HEADLIGHT-LED 2
12 4173417.7 PLT-VENT, HOOD SCOOP 1
13 4166741 LATCH-TRIGGER 1
14 64018-2 BLT-CRG 1/4-20X3/4 3
15 4173759 SHLDER SCREW #10-25X5/16 8
16 48228-2A CABLE-CLIP 3/4 W/INSTN 1
17 64141-2 NUT-WLF 1/4-20 1
18 64139-04 BLT-WLF 1/4-20 X 3/4 1
19 64218-04 SCREW 1/4-20 X 3/4 8
20 64229-01 NUT-NYLON LOCK 1/4-20 2
21 64262-006 BLT-FLG HD 5/16-18 X 3/4 4
22 64268-02 NUT-FL NYLON LOCK 5/16-18 4
23 64229-10 NUT-NYLON 10-24 8
24 64218-13 SCR-BTN HD SKT 5/16-18X1 4
25 64229-02 NUT-NYLON LOCK 5/16-18 4
26 56-068-20 TRIM SEAL /FT. 1

USED ON KUBOTA ONLY
27 64268-01 NUT-FL NYLON LOCK 1/4-20 2
28 23-003 COUPLER FEMALE 2
29 25-2706-4-6 FITTING STR -4 MPT/-6 MJIC 2
30 4167863-01 FITTING-6F JIC/45°6M JIC 2
31 4168413 PLUG-COUPLER DUST COVER 2
32 64218-10 SCR-1/4-20 X 1/2 BTN HD 2
33 4168941 BUMPER-FELT, 1IN ADHESIVE 16

NOT ILLUSTRATED
34 56-003-18 WEATHERSTRIP 3/16X3/4-15" 1

NOT ILLUSTRATED

25



BATTERY COMPARTMENT STEINER

FIGURE 12 450

26



STEINER

450

BATTERY COMPARTMENT

FIGURE 12
ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 4174481 S-BATTERY COMPARTMENT 1 27 64139-02 BLT-WLF 1/4-20X1/2 2
2 64018-2 BLT-CRG 1/4-20X3/4 2 | 28 4166681.7 BRKT-MOUNT, FENDER 1
3 4173547.7 BRKT FRONT BATT HOLD DOWN 1 29  64141-2 NUT-WLF 1/4-20 2
4 BATTERY 26-60 525CCA 1 30  30-064 BATTERY CABLE 4 GA 90IN BL 1
GAS MODEL ~ OBTAIN LOCALLY GAS MODELS ONLY
BATTERY-9.00x6.81x8.00 630CCA 1 30 4173739-1 CABLE-BATT POS 108IN 1GARED 1
DIESEL MODEL OBTAIN LOCALLY DIESEL MODEL ONLY

5 64152-80 SCREW-PAN HD PHILP 6-32X3/8 2 31 4167293-2 CABLE-BATTERY POS 95IN 1
6  64025-26 NUT-HEX #6-32 KEPS 2 GAS MODELS ONLY
7  4173157.17  PANEL-DOOR, BATTERY TANK 1
8 4166814 LATCH-BATTERY BOX ! 31 4173740-1 BATTERY CABLE 1 GA94INLGBL 1
9 417449 S-BASE-HINGE TANK DOOR 1
10 4174495 S-HINGE, TOP TANK DOOR 1 DIESEL MODEL ONLY
11 25-2503-6-6  FITTING 90 -6 M ORB X -6 M JIC 2
12 25-063T-6-6  NUT RUN TEE SWIVEL 5 | 32 64197-025 BLT-TDFM 1/4-20X5/8 2
13 4173529 GAUGE HYD. PRESSURE 600 PSI 1 | 33 4167714-01  HOSE-CUP HOLDER 15" 1
14 4173530 VALVE HYD. ADJUSTMENT 1 NOT ILLUSTRATED
15 4167181 CUP HOLDER- INSERT @3-1/2 X3 1
16 4174512 S-BRKT WEIGHT TRANS ADJ VALVE 1 34 4167023 SPACER, .5 0.D. X .470LG 4
17 64268-02 NUT-FL NYLON LOCK 5/16-18 4 | 35 64123-66 BLT-HEX HD 5/16-18 X 3.5 PLAIN 4
18 64218-04 SCREW 1/4-20 X 3/4 1 | 36 64163-55 WSHR .328X.75X14 GA 4
19 64139-02 BLT-WLF 1/4-20X1/2 2 |37 64163-29 WASHER-21/64 X 1 X 11GA 4
20 64229-01 NUT-NYLON LOCK 1/4-20 2
21 64152-87 SCREW 6-32 X 3/8 S-TAP TORX 3
22 4166752 COVER-RUBBER 1
23 4173657.7 PLATE-COVER, TWO VALVE 1
24  25-0503-6-6  FITTING STR -6 M ORB/-6 M JIC 1
25 4174490 S-FENDER, FRONT, LH 1
26 4167024 GROMMET-5/16 BOLT 4

27



BATTERY COMPARTMENT HYDRAULICS

FIGURE 13

28

STEINER
450



STEINER

450

BATTERY COMPARTMENT HYDRAULICS

FIGURE 13
ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 4174511 BRKT-HYDRO CONTROL VALVE 1
2 64025-02 NUT-HEX 5/16-18 2
3 4166623 VALVE-CONTROL, 2 SECT 1
4 64123-12 BLT-HEX 5/16-18X2-1/2 3
5 64229-02 NUT-NYLON LOCK 5/16-18 3
6 4173248.7 BRKT SWT MNT 1
7 4173718.7 BRKT-WEIGHT TRANS RELAY 1
8 38382 SWITCH-N.O. 1
9 108205-05 ELBOW MALE 45 6X8 37-ORB 6
10 64152-49 SCREW-SLT HH 10-24X3/4 2
11 64025-15 NUT-HEX #10-24 KEPS 2
12 64152-78 SCREW-PAN TORX 10-32X1/2 1
13 4174249 LEVER-5/16DIA, 170DEG BEND 2
14 4167294 KNOB-BALL 2
15 4173249.7 BRKT-SWITCH ENGAGEMT 1
16 2722325 RELAY-40AMP SEALED 1
17 4173889 HARNESS-WEIGHT TRANSFER 1
18 4173704 NUT-M8 GUIDE 1
19 4174481 S-BATTERY COMPARTMENT 1
20 64229-01 NUT-NYLON LOCK 1/4-20 4
21 64152-87 SCREW 6-32 X 3/8 S-TAP TORX 2
22 4166752 COVER-RUBBER 1
23  4173657.7 PLATE-COVER, TWO VALVE 1
24 4175383 PAD-RUBBER, TANK SUPPORT 4
25 4173531 MANIFOLD,WEIGHT TRANSFER 1
26 25-2503-6-6 FITTING 90 -6 M ORB X -6 M JIC 4
27  25-3503-6-6 FITTING 45-6 M ORB X -6 M JIC 2
28 4173543 TAIL LIGHT - LED 1
29 64018-41 BLT-CRG 1/4-20X5/8 1
30 64141-2 NUT-WLF 1/4-20 1
31  4173716.17 BRKT-CIRCUIT BREAKER 1
32 4173532 CIRCUIT BREAKER 1
33 64218-04 SCREW 1/4-20 X 3/4 9
34 4167023 SPACER, .5 0.D. X .470LG 4

29



DIESEL - ELECTRIC CONTROL

FIGURE 14

30

STEINER
450



DIESEL - ELECTRIC CONTROL
STEINER

450 FIGURE 14
ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 41734437 BRKT- OIL RES & RELAYS 1
2 48524 40 AMP BREAKER 1
3 2188154 MODULE-DELAY 1
4 4165343 MODULE-SOFT START, KUBOTA 1
5 4167640 S-TANK-EXPANSION 1/1/2 QT 1

INCLUDES ITEM 6 & 15
6 4167812 S-CAP-EXPANSION TANK 1
INCLUDES ITEM 15
7 64152-46 SCREW-SLT HH 10-24X1/2 2
8 64218-09 SCR-BTN HD #10-24X1/2 3
9 64152-79 SCREW-HEX HD PHILP 8-32X3/8 2
10 64018-2 BLT-CRG 1/4-20X3/4 6
11 64141-2 NUT-WLF 1/4-20 7
12 64025-29 NUT-HEX #8-32 KEPS 2
13 64025-15 NUT-HEX #10-24 KEPS 5
14 4173535 HARNESS-DIESEL ELECTRIC 1
15 4167299 DECAL-FLUID FILL, STEINER 1
16 T0070-31410 FUEL SHUT OFF 1
ORDER FROM KUBOTA
17 15694-65990 GLOW PLUG TIMER 1
ORDER FROM KUBOTA
18 64262-001 BLT-FLG HD 1/4-20 X 1/2 1

31



GAS - ELECTRIC CONTROL STEINER

FIGURE 15 450

32



STEINER
450

GAS - ELECTRIC CONTROL

FIGURE 15

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

1 4173443.7 BRKT- OIL RES & RELAYS 1

2 48524 40 AMP BREAKER 1

3 2188154 MODULE-DELAY 1

4 4174229 MODULE-SOFT START, VANGUARD 1
USED ON VANGUARD MODEL

4 4165343 MODULE-SOFT START, KUBOTA 1
USED ON KUBOTA GAS MODEL

5 4167640 S-TANK-EXPANSION 1/1/2 QT 1
INCLUDES ITEM 6 & 15

6 4167812 S-CAP-EXPANSION TANK 1
INCLUDES ITEM 15

7 64152-46  SCREW-SLT HH 10-24X1/2 2

8 64218-09 SCR-BTN HD #10-24X1/2 2

9 64152-79  SCREW-HEX HD PHILP 8-32X3/8 2

10 64018-2 BLT-CRG 1/4-20X3/4 6

11 64141-2 NUT-WLF 1/4-20 6

12 64025-29 NUT-HEX #8-32 KEPS 2

13 64025-15 NUT-HEX #10-24 KEPS 4

14 4173538 HARNESS-EFI ELECTRICAL 1
USED ON VANGUARD MODEL

14 4173536 HARNESS-LC ELECTRICAL 1
USED ON KUBOTA GAS MODEL

15 4167299 DECAL-FLUID FILL, STEINER 1

33



STEINER
450

FRONT AXLE & WHEELS

FIGURE 16

34



STEINER

ITEM PART NO.

450

FRONT AXLE & WHEELS

DESCRIPTION

ITEM PART NO.

FIGURE 16

DESCRIPTION

QTY

© 0 N O g b~ W N -~

10
1
12
13
14
15
16
17

17

4172139
4171547.7
4128004
4171545
64144-40
64237-03
64270-04
4128002
4167166

4167166-01
4167166-02

4167167
4167166-01
4167166-02

4167168
4167168-01
4167166-02

4167391
4167391-01
4167166-02

64187-02
64140-16
4171988.7
64006-05
64123-73
64139-02
64061-25
4166056-01.7
4166056-07

TRANSAXLE - PEERLESS 2600-032

WLDMENT-LEVER, SHIFTER
BEARING-BALL 10 X 26 X 8
SPACER-SHIFTER

SNAP RING-26MM INTERNAL
LOCKNUT-NYLON M10-1.5
BLT-HEX M19-1.5 X 35 1SO CL8.8
CAP-26 X7 END

WHEEL ASSY-CHEV 22X11.0-10 LH

TIRE-22X11-10 OTR CHEVER
RIM-10X8.5 5BLT WHT

WHEEL ASSY-CHEV 21X11.0-10 RH

TIRE-22X11-10 OTR CHEVER
RIM-10X8.5 5BLT WHT

WHEEL ASSY-FIELD TRX22X12.0-10

TIRE-FIELD TRAX 22X12-10
RIM-10X8.5 5BLT WHT

ASSY-WHEEL TURF 22 X 11.0-10
TIRE-TURF 22X11-10
RIM-10X8.5 5BLT WHT

S-NUT-WHEEL 7/16-20
COTTER PIN-5/64X3/4
BRKT-MOUNTING, SHIFTER
LOCKWSHR-1/2 HELICAL
BLT-HEX 1/2-13X1

BLT-WLF 1/4-20 X 1/2

ROLL PIN-1/4X1-1/4
AXLE-ASSEMBLY
AXLE-FORGED

1

N = N =2 —a a a o

18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

38
39
40
41
42
43
44
45
46
47

4166056-04
4166812
4166630
69051-07
69051-06
25-2103-12-8
4172124
64189-30

O RING, AXLE

MOTOR-HYDRO 1.24Cl
SWIVEL-10-32 X .188 PIN
PLUG-PIPE 3/4”

PIPE PLUG-3/8 INT W/MAGNET
FITTING 90 -12 MPT X -8 M JIC
FTG-9/16-18 ORB X 1/2 45
BLT-HEX SOC 1/4-28 X 1/2

25-2503-12-12 FITTING 90 -12 MJIC/ -12 FJIC

4168145-01
108205-04
64123-117
64123-50
64006-03
64144-35
29-068
48024-24A
4173857
4166056-03
4166056-05

4173863
4166910-01
4166892
51-023
25-2503-6-6
11-017
108094-02
4127999
64123-259
69051-08

FITTING-45° BARB HOSE/ NPT
ELBOW MALE 45 12X12 37
BLT-HEX 1/2-13X1-1/2
BLT-HEX 3/8-16X1
LOCKWSHR-3/8 HELICAL
SNAP RING.688

PIPE ELBOW 1/4 NPT
NIPPLE-PIPE

WASHER 1/4 1D X 1/2 OD SEAL
SPACER-AXLE

S-OIL,SEAL, AXLE

NOT ILLUSTRATED

CAP-ROUND 0.375 X .5 X 1
FITTING-SWIVEL RUN TEE/
O-RING-3.25 X 3.375 X .062
PINION GEAR FOR 220 778155
FITTING 90-6 MORB X -6MIJC
CLAMP-SMALL HOSE
CLAMP-HOSE SAE12

SEAL --16 X 24 X7

BLT-HEX 1/2-13X2-1/4

PIPE PLUG-3/8 INT

N N = o a8 NN O = N = & a4 a4 a4 a N

o

A A A A N = A AN

35



FRONT AXLE SUPPORT ASSEMBLY

FIGURE 17

STEINER
450

36



FRONT AXLE SUPPORT ASSEMBLY
STEINER

450 FIGURE 17

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

1 4169830.17 PLATE-MTG, STEERING CYL 1

2 4172019.7 WLDMT-LOWER AXLE SUPPORT 1

3  25-2508-6-6 FITTING 90-6 M ORB X -6 M JIC 2

4 64229-06 NUT-NYLON LOCK 5/8-11 1

5 64123-212 BOLT - 5/8-11 X 6.00 1

6 4172025.7 WLDMT-CENTER LINK 1
INCLUDES ITEM 10

7  64163-16 WSHR 41/64X1-3/8X12 GA

8  64006-04 LOCKWSHR-5/8 HELICAL

9  64123-109 BOLT-5/8-11 X 1_1/2

10 29-045 GREASE FITTING 1/4-28 45°

11 4172026.7 WLDMT - SKID PLATE, FRONT

12 4172028.7 LINK-AXLE FRONT

13 4172029 BUSHING - AXLE FRONT
14 4172033.17 PLATE-AXLE MOUNT, RH SIDE
15  64025-21 NUT-HEX 5/8-11

16 4172037.17 PLATE-AXLE MOUNT, LH BTM
17  64229-15 NUT-NYLON LOCK 1/2-20 GR8
18 64018-40 BLT-CRG 5/8-11X2-1/2

19 4172129 SPACER-.64 X 1.0 X 2.041

20 64123-313 BLT-HEX 1/2-20X1-1/2 GR8

21 64123-24 BLT-HEX 1/2-13X2

22 64006-05 LOCKWSHR-1/2 HELICAL

23 64163-114 WSHR-.531X1.062X.095 8
24 4172145 SPACER-.64 X 1.0 X 1.600

25 4172131 CYL-HYD, STEERING

26 4172128 SPACER-.64 X 1.0 X 1.47

27 64123-152 BLT-HEX 5/8-11X5
28 64123-39 BLT-HEX 1/2-13X1-1/4

W 2N 2 a2 N RN WN =S WSS NN OO

37



REAR AXLE & WHEELS

FIGURE 18

STEINER
450

38



STEINER REAR AXLE & WHEELS
450

FIGURE 18
ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1T 4172139 TRANSAXLE-PEERLESS 2600-032 1 25  4171987.7 BRKT-MTG, SHIFT LEVER REAR 1
2 41715477 WLDMENT-LEVER, SHIFTE 1 26 64006-03 LOCKWSHR-3/8 HELICAL 2
3 4171545 SPACER-SHIFTER 1 27 64123-50 BLT-HEX 3/8-16X1 2
4 4128002 CAP-26 X7 END 1 28  64237-03 LOCKNUT-NYLON M10-1.5 1
5 4127999 SEAL-16 X 24 X7 1 29  64270-04 BLT-HEX M19-1.5 X 35 SO CL8.8 1
6 4166813 MOTOR-HYDRO 1.24Cl SS 1 30 64139-02 BLT-WLF 1/4-20 X 1/2 9
7 4166629 CLEVIS-10-32 THD X .188 PIN 1 31 64006-05 LOCKWSHR-1/2 HELICAL 17
8 4128004 BEARING-BALL 10 X 26 X 8 1 32 64123117 BLT-HEX 1/2-13X1-1/2 8
9 4173857 WASHER 1/4 ID X 1/2 OD SEAL 1 33 64123-259 BOLT, 1/2-13 X 2 1/4 4
10 64189-30 BLT-HEX SOC 1/4-28 X 1/2 1 34 64187-02 S-NUT-WHEEL 7/16-20 10
11 108086-02 FTG-BARB 90-3/4 X 3/4 1 35 64140-10 COTTER PIN-3/32X1/2 1
12 25-2103-6-6  90-M/M 9/16 JIC x 3/8 NPTF 1 36 4166056-03  SPACER-AXLE 2
13 25-2503-6-6  FITTING90-6 MORBX -6 MJIC 1 37 4166892 O-RING-3.25 X 3.375 X 062 1
14 25-0503-12-12 FITTING STR-12 MORB-12 MJIC 1 38 41720877 WLDMT-REAR FRAME 1
15 4166056-01.7  AXLE-ASSEMBLY 2 39 64123-39 BLT-HEX 1/2-13X1-1/4 7
16 4166056-04 ~ O RING, AXLE 2 40 417211417  WLDMT - SKID PLATE, REAR 1
17 25-033T-6-6  FITTING UNION TEE-6 MJIC (3) 1 41 64139-31 BLT-WLFS 5/16-18 X 1 4
18 25-2503-12-12 FITTING 90-12 M ORB/-12M JIC 1 42*  64061-25 ROLL PIN-1/4X1-1/4 1
19 4167166 WHEEL ASSY-CHEV 22X11.0-10 LH 1 43 4173863 CAP-ROUND 0.375 X 5 X 1 10
4167166-01  TIRE-22X11-10 OTR CHEVER 44 108094-02 CLAMP-HOSE SAE12 1
4167166-02  RIM-10X8.5 5BLT WHT 45  64144-35 SNAP RING.688 1
46  51-023 PINION GEAR FOR 220 778155 1
4167167 WHEEL ASSY-CHEV 21X11.0-10 RH 1 47 64144-40 SNAP RING-26MM INTERNAL !
48  64006-04 LOCKWSHR-5/8 HELICAL 4
4167166-01  TIRE-22X11-10 OTR CHEVER 49  64163-16 WSHR 41/64X1-3/8X12 GA 4
4167166-02  RIM-10X8.5 5BLT WHT 50  64123-109 BLT-HEX 5/8-11X1-1/2 4
51 4174492 S-WLDMT - MIDFRAME 1
4167168 WHEEL ASSY-FIELD TRX22X12.0-10 2 52 25-6402-06-06 FITTING 6M ORING TO 6FJIC 1
4167168-01  TIRE-FIELD TRAX 22X12-10
4167166-02  RIM-10X8.5 5BLT WHT
*NOT ILLUSTRATED
4175290 ASSY-WHEEL TURF 22X11-10 4PLY 2
4175290-01 TIRE-TURF, 22X11.00-10 4PLY
4167166-02  RIM-10X8.5 5BLT WHT
20  25-3903-12-12 FITTING 90 -12 MJIC/ -12 F.JIC 1
21 4175390 BUSHING-5/8MORB X 3/8FORB 1
22 69051-07 PLUG-PIPE 3/4” 1
23* 4166056-05  S-OIL SEAL, AXLE 2
24 64188-65 PIN-CLEVIS, 1/4 X .62 1

39



REAR AXLE SUPPORT ASSEMBLY

STEINER
450

FIGURE 19

40



REAR AXLE SUPPORT ASSEMBLY
STEINER

450 FIGURE 19
ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 4174492 S-WLDMT MIDFRAME
2 4172062.7 WLDMT-PIVOT BALL, MAIN
3 4172087.7 WLDMT-REAR FRAME
4 4172115.7 FENDER-INNER, RIGHT
5 4172116.7 FENDER-INNER, LEFT
6 4172120.7 PLT-KICK PANEL
7 4173819.7 BRKT-REAR OIL FILTER
8 4173825 10 MICRON OIL FILTER
9 4173826 OIL FILTER HEAD, 12 ORB

10 4166933-04  FITTING 90 12M ORB X 06M JIC
11 64123-39 BLT-HEX 1/2-13X1-1/4

12 05-034 GROMMET
13  64018-15 BLT-CRG 5/16-18X1 SN
14  64141-6 NUT-WLF 5/16-18

15 64139-08 BLT-WLF 5/16-18X3/4

16 64123-50 BLT-HEX 3/8-16X1

17  64268-03 NUT-FL NYLON LOCK 3/8-16
18 64268-05 NUT-FL NYLON LOCK 1/2-13
19  64139-04 BLT-WLF 1/4-20X3/4

20 64123-89 BLT-HEX 1/4-20X3/4

21 64141-2 NUT-WLF 1/4-20

22 64229-02 NUT-NYLON LOCK 5/16-18
23 4167205 ROD-@5/8, WEIGHT KIT

24  64168-4 COTTER-HAIRPIN .15 X 2.68

25 64006-04 LOCKWSHR-5/8 HELICAL
26 64018-40 BLT-CRG 5/8-11X2-1/2

27  64025-21 NUT-HEX 5/8-11

28 64123-117 BLT-HEX 1/2-13X1-1/2

29 64229-05 NUT-NYLON LOCK 1/2-13
30 4167182 ROD-SPANNER

31 641519 NUT-HEX 1-14 ESNA

4 A DN A A AN A NADADMDRAEDRNWNN--SDBRNA A o a2 A oo a

*NOT ILLUSTRATED

41



FORWARD - REVERSE PEDAL ASSEMBLY STEINER

FIGURE 20 450

42



STEINER

450

FORWARD - REVERSE PEDAL ASSEMBLY

FIGURE 20

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 4175500.7 WLDMT-BELLCRANK FWD-REV 1 22 4130975 BRG-BALL FLUSH MT TWO BLT 5/8 1
2 64018-15 BLT-CRG 5/16-18X1 SN 4 23 47-128 STABILIZER SHOCK ABSORBER 1
3 4169495.7 WLDMT-CABLE MOUNT, BEARING 1 24 64163-86 WSHR- 265 X .625 X .125 2
4 64123-107  BLT-HEX 5/16-18X7/8 6 25 64229-01 NUT-NYLON LOCK 1/4-20 7
5 4174510 S-PEDAL, FOOT, BOLT ON 1 26 4167035 MAT-PEDAL 3

INCLUDES ITEM 42 27 64123-12 BLT-HEX 5/16-18X2-1/2 1
6 4175647 S-WLDMT,FOOT PEDAL PLT 1 28 64123-80 BLT-HEX 1/4-20X1-1/4 2
7 64123-100 BLT-HEX 3/8-16X2-1/4 1 29 4165474 SPACER-ZT2 CONTROL 1
8 4173562.7 BRKT-FOOT PEDAL SUPPORT 1 30 64123-56 BLT-HEX 5/16-18X2 1
9 64144-40 SNAP RING-26MM INTERNAL 1 31 64141-6 NUT-WLF 5/16-18 4
10 4117819 BEARING-PILLOW BLOCK 1/2 2 32 64123-89 BLT-HEX 1/4-20X3/4 2
11 4174061 ROD END-1/4-28LH W/ STUD 1 33 4172333 CABLE-CONTROL, 43.63 1
12 4174062 ROD END-1/4-28RH W/ STUD 1 34 64018-2 BLT-CRG 1/4-20X3/4 4
13 64025-23 NUT-HEX 1/4-28 3 35 64139-14 BLT-WLF 5/16-18X7/8 2
14 4175502 ROD-1/4-28 RH & LH THRD X 5.75 1 36 64229-02 NUT-NYLON LOCK 5/16-18 6
15 64025-45 NUT-HEX 1/4-28 LH 1 37 4173983 MAT-FLOOR PLATE, GRIP 1
16 64006-01 LOCKWSHR-1/4 HELICAL 2 38 4174485 S-PLT-BASE, FEET 1
17 515729 BUSHING 1 INCLUDES ITEM 41
18 4128004 BEARING-BALL 10 X 26 X 8 2 39 64139-04 BLT-WLF 1/4-20X3/4 2
19 822474 SPACER .38.75.50 YS 1
20 64229-03 NUT-NYLON LOCK 3/8-16 1
21 43-004A ROD END 1/4IN (ALL STEEL) 1

43



HYDRO PUMP ASSEMBLY

STEINER
450

FIGURE 21

44



ASSEMBLY
STEINER HYDRO PUMP

450 FIGURE 21
ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 4171855.17  WLDMT-FWD REV PLATE 1 29 4174062 ROD END-1/4-28RH W/ STUD 1
2 4173221 COUPLER-GEAR PUMP 1 30 64123-309 BLT-HEX 5/16-24X5-1/2 1
3 64123-60 BLT-HEX 1/4-20X2 1 31 4172099 NUT-HEX, LONG 5/16-24 1
4 4166927 SPRING, COMPRESSION 1 32 64001-11 NUT-JAM 5/16-24 2
5 4166015 PUMP-HYDRO, 1.24 EATON 1 33 4143595-03 ROD END-FEMALE 1
6 4172141 PUMP - GEAR 1 34 64123-68 BLT-HEX 5/16-18X1 2
7 4172123.7 BRKT-MTG SPRNG CTRL 1 35 64229-02 NUT-NYLON LOCK 5/16-18 5
8 4172122.7 PLT - SPRING BRKT MNTNG 1 36 64123-47 BLT-HEX 5/16-18X1-1/4 1
9 4169966 CLAMP-PUMP LEVER 2 37 64163-55 WSHR .328X.75X14 GA 1
10 64262-025 BLT-FLG HD 3/8-16 X 2-1/2 2 38 4169542 ROD-1/4-28 X 6 1
1 64268-03 NUT-FL NYLON LOCK 3/8-16 4 39 4174061 ROD END-1/4-28LH W/ STUD 1
12 64123-16 BLT-HEX 3/8-16X1-1/4 3 40 64025-45 NUT-HEX 1/4-28 LH 1
13 4166934-01 FITTING RUN TEE 1 41 43-004A ROD END 1/4IN 1
14 108205-02 ELBOW MALE 45 8X8 1 42 64025-23 NUT-HEX 1/4-28 3
15 25-063T-6-6 NUT RUN TEE SWIVEL 1 43 64189-29 BLT-HEX SOC 3/8-16X1-1/4 2
16 25-2503-10-6 FITTING 90 -10 MORBx6 M 1 44 64163-46 WSHR.383/.393X.88X7GA 2
17 158058-05 FITTING-90 BARB ADJ 1 45 64268-02 NUT-FL NYLN LCK 5/16-18 2
18 25-2503-12-12 FITTING 90 -12 M ORB/-12 2 46 4173549.7 BRKT-CABLE BEARING 1
* 158061-13 8- O-RING -912 1 47 4130975 BRG-BALL FLUSH MT 1
19 123032 BUSHING-NTRAL CNTRL 1 48 4128004 BEARING-BALL 10 X 26 X 8 2
20 2193046 BUSHING-NTRAL CNTRL 1 49 4173210.7 WLDMT-UPPER BELLCRANK 1
21 64123-70 BLT-HEX 3/8-16X1-1/2 8 50 4172333 CABLE-CONTROL,43.63 1
22 64006-03 LOCKWSHR-3/8 HELICAL 4 51 64006-01 LOCKWSHR-1/4 HELICAL 2
23 64163-105 WASHER-.406X75X .134 2 52 64144-40 SNAP RING-26MM 1
24 4173470.7 WLDMT-LEVER NEUTRAL L 1 53 64163-04 WSHR 25/64X5/8X16GA 3
25 64229-01 NUT-NYLON LOCK 1/4-20 1 54 64123-107 BLT-HEX 5/16-18X7/8 2
26 4162978-006 HOSE, FUEL LINE 5/16 x 70” 1 55 64123-87 BLT-HEX 3/8-16 X 1-3/4 1
27 4166592 BUSHING-.328 X .620 X 1.00 1
28 64262-008 BLT-FLG HD 5/16-18 X 1-1/4 1

45



SHIFTER ASSEMBLY
STEINER

FIGURE 22 450

46



SHIFTER ASSEMBLY
STEINER

450 FIGURE 22

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

N

43-004X ROD END SPHERICAL 1/4 X10-32 2
64229-01 NUT-NYLON LOCK 1/4-20 1
4166515.7 BRKT-LEVER, SHIFTER 1
41-039 SPRING, COMPRESSION 1
64123-87 BLT-HEX 3/8-16 X 1-3/4 1
2308066 WASHER-FRICTION 1
64229-03 NUT-NYLON LOCK 3/8-16 1
5
1
1
1
1

0o N o o b~ W N

64163-86 WSHR- .265 X .625 X .125
9 64123-60 BLT-HEX 1/4-20X2

10  38404-03 GRIP-CONTROL LEVER
1 4172334 CABLE-SHIFTER, 80”

12 4172335 CABLE-SHIFTER, 25”

47



BRAKE ASSEMBLY STEINER

FIGURE 23 450

48



STEINER
450

BRAKE ASSEMBLY

ITEM PART NO. DESCRIPTION

QTY

ITEM PART NO.

FIGURE 23

DESCRIPTION QTY

1

o N oo o W N

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

4174259

4172133.7
4164627
4172134.7
4173469.7
64139-31
4173466.7
64164-19
4173465.7
4166353
64163-69
4173461
64044-26
4128004
64229-03
64123-87
4173464
64168-2
64123-205
64229-08
4173463
38020-03
64188-72
64163-04
64262-007
64268-02
47-038
64163-55
4172139
64123-172
64001-2
64144-40
4173444
4173445.7
64025-23
525268
64218-10

CALIPER-BRAKE 6:00 LEVER
INCLUDES ITEMS 30 & 31
BRKT-STOP, SPRING RETURN
SPRING-EXT, .5 X 2.25 X .055
BRKT-CALIPER MTG

PLT-BELL CRANK, BRAKE
BLT-WLFS 5/16-18 X 1
WLDMT-BRAKE PLT, BUSH

KEY, WOODRUFF 3/16 X 3/4 #606
PLT-OVER CENTER LINK, BRAKE
ROTOR-BRAKE, PARKING
WSHR .391X.88X10 GA
ROD-LEVER, PARK BRAKE
SCREW-SET 5/16-24 X 1/4
BEARING-BALL 10 X 26 X 8
NUT-NYLON LOCK 3/8-16
BLT-HEX 3/8-16X1-3/4

ROD - NEUTRAL LOCK
COTTER-HAIRPIN .08 X 1.19
BLT-HEX 5/16-24X4

NUT-NYLON LOCK 5/16-24

ROD - BRAKE LEVER
CLEVIS-YOKE, 1/4-28 X 1/4
PIN-CLEVIS 1/4 X .796

WSHR 25/64X5/8X16GA
BLT-FLG HD 5/16-18 X 1

NUT-FL NYLON LOCK 5/16-18
KNOB LARGE #44-AH 1/2-20 NF
WSHR .328X.75X14 GA
TRANSAXLE - 20.4:1

BLT-HEX 3/8-24X4

NUT-HEX JAM 3/8-24

SNAP RING-26MM INTERNAL
BRG-FLG, BRZ SELF ALIGN, 1/2”
SPACER-BEARING

NUT-HEX 1/4-28

BUSHING-.328 X .500X .265
SCR-1/4-20 X 1/2 BTN HD SHCS

1

49



PTO DRIVE ASSEMBLY

FIGURE 24

50

STEINER
450



STEINER PTO DRIVE ASSEMBLY

450 FIGURE 24

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

4167335 SPRING-WAVE 1.0 ID 40 4166310 PIVOT-IDLER .516 X 1 X 1.188 1
38404-03  GRIP-CONTROL LEVER 41 38304-05  BEARING-FLANGED PLASTIC 2
64006-01  LOCKWSHR-1/4 HELICAL 42 64163-99  WSHR-510X1.31X.179 1
85010N ZERK 1/4-28 STR SLF THRD 43 4174751 S-ASSY-DBL PULLEY/BEARING 1

64123-49 BLT-HEX 1/4-20X1/2

64123-47 BLT-HEX 5/16-18X1-1/4
4143595-02 ROD END-FEMALE 5/16-24 LH
64163-95 WSHR-.344X.688X.065

9 64229-02 NUT-NYLON LOCK 5/16-18

10 64025-33 NUT-HEX 56/16-24 LH

11 4166690 ROD-5/16-18 X 12.0 PTO ADJ
12 4166684.7 BRKT-ARM TENSIONER PTO
13 2308000 PULLEY-IDLER 4.00 EOD

14 38020N CLEVIS YOKE 5/16 PLATE

15 64188-02 PIN-CLEVIS 5/16 X 1.0

16 4166516.7 LEVER-SPRING, ADJUSTER
17  64163-104 WSHR-271X1.240.268X.12

18  64140-1 COTTER PIN-1/8X1

19 64163-31 WSHR 25/64X1X12

20 64229-03 NUT-NYLON LOCK 3/8-16

21 64123-67 BLT-HEX 3/8-16 X 2

22 41721017 BRKT-MTG LEVER SPRING ADJ
23 2183071-03 SPACER

24 4166295.7 ANGLE-FRONT IDLER STOP
25 2183063-05 SPACER 32MM LONG

26 2188145 BEARING-.75 BR2 SLF ALGN
27 4173074 CYLINDER 2-1/4 X 5-1/2 IN HYD.
28 4174044 ROD-DIA1.0IN X 17.79

29 64163-93 WASHER-.63/.65 X 1.12 X .062
30 4166312 WSHR-PLASTIC .63 X 1.81 X .06
31 4172066 WLDMT- BRKT, FRONT IDLER
32 64123-88 BLT-HEX 3/8-16X2-3/4

33 64262-007 BLT-FLG HD 5/16-18 X 1

34 64163-46 WSHR.383/.393X.88X7GA

35 64123-61 BLT-HEX 5/16-18X1-3/4

36 64163-29 WASHER-21/64 X 1 X 11GA

37 4166571 SPRING-EXTENSION, 1-1/2 X 5
38 4166314.7 ARM-IDLER FRT

39 4174480 S-WLDMT, FRAME FRONT

INCLUDES 44-45
44 4165362 BUSHING-DBL IDLER PULLEY
45 55-6204 BEARING-6204 SLD BALL
46 64163-67 WASHER: .516 X 1.00 X .105
47  64123-304 BLT-HEX 1/2-13X4-3/4
48 2188131 SPRING, EXT
49 64141-6 NUT-WLF 5/16-18
50 4167408 SPACER-.328 X .625 X .480
51 64025-03 NUT-HEX 5/16-24
52  38304-07 BRG-FLG .625X.71 X.938 X.38

o N o o A WO N -

N = & N = & 4 N =

A A A A A N DA N A NN A A NN A A AN D W AN A A A A A A A A A NN WON A A

51



FRONT HITCH LIFT ASSEMBLY

FIGURE 25

52

STEINER
450



STEINER
450

FRONT HITCH LIFT ASSEMBLY

ITEM PART NO. DESCRIPTION

QTY

ITEM PART NO.

FIGURE 25

DESCRIPTION

QTY

1

0 N o 0 b~ 0N

1
12
13
14
15
16
17
18
19
20
21
22

4173363.17

4172020.7
64229-15
64123-305
29-045
2188155
2308133
25-2503-6-6
25-3903-6-6
64123-49
85010N
64006-01
515268
4172556.7
4172780.7
4173074
4172736
4173500
64123-190
64163-104
64262-007
64268-02

WLDMNT-LIFT ARM ASSY
(INCLUDES ITEM 11)
PLATE-LOWER AXLE SUPPORT
NUT-NYLON LOCK 1/2-20 GR8
BLT-HEX 1/2-20 X 3

GREASE FITTING 1/4-28 45°
GRIP-1/4 X 1 X 4-1/2
SPRING-EXTENSION

FITTING 90 -6 M ORB X -6 M JIC
FITTING 90 -6 MJIC X -6 F.JIC
BLT-HEX 1/4-20X1/2

ZERK 1/4-28 STR SELF TAP
LOCKWSHR-1/4 HELICAL
BUSHING-.328X.500X.265
HANDLE - LATCH RELEASE
LINK - LIFT/LATCH ASEMBLY
CYLINDER 2-1/4 X 5-1/2 IN HYD.
SPACER-CYL .515 X 1.0 X 1.295
SPACER-ARM .515 X 1.0 X 1.530
BLT-HEX 1/2-20X2-1/2
WSHR-.271/.291X1.240/1.268X.12
BLT-FLG HD 5/16-18 X 1

NUT-FL NYLON LOCK 5/16-18

W W 2 A N A a AW AN AN A A NN W

53



STEINER
450

SEAT ASSEMBLY
FIGURE 26

54



STEINER

450

SEAT ASSEMBLY

ITEM PART NO. DESCRIPTION

QTY

ITEM PART NO.

FIGURE 26

DESCRIPTION QTY

a A W N -

© N O

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

4173103.7
4173106.7
4172992.17
4173050.7
4173284

4169174-02
4165316-02
4169174-03
4173284-03
4173284-04
4173284-08
4124009
4170488
4173449.7
C100034
2720975-07
4165676
64262-007
517226
64229-05
64018-6
4167820-02
64123-05
64123-68
64163-55
4166689.7
64229-02
64163-19
64006-05
64123-73
64139-18
64141-4
4143068
64123-87
64151-18

WLDMNT-SEAT PLATE
BRKT-SEAT BASE
PLT - SLIDER, SEAT LATCH

BRKT- SHIFTER CABLE, REAR

SEAT - W/STEINER LOGO
INCLUDES ITEMS 6-12
ARMREST-RH

ARMREST PAD
ARMREST-LH

TRACK-6" SLIDING SEAT
COVER-SEAT CUSHION
COVER-SEAT BACK
SWITCH-SEAT

SEAT BELT

FLAT-EXT. SEAT BELT
SPRING, CLUTCH CABLE
SPACER-NYLON 3/8IN
BUMPER-RADIAL
BLT-FLG HD 5/16-18 X 1
BRG, SLV .33 X .50 X .20
NUT-NYLON LOCK 1/2-13
BLT-CRG 1/2-13X1
SPACER-SEAT BELT
BLT-HEX 1/2-20 X 1-1/2
BLT-HEX 5/16-18X1
WSHR .328X.75X14 GA
STOP-ROTATIONAL
NUT-NYLON LOCK 5/16-18
WSHR 33/64X1-1/4X12GA
LOCKWSHR-1/2 HELICAL
BLT-HEX 1/2-13X1
BLT-WLF 3/8-16X1-1/4
NUT-WLF 3/8-16

JUMPER SEAT SWITCH
BLT-HEX 3/8-16X1-3/4
NUT-HEX 3/8-16 CTR LOCK

- A A A

N N = B BN N N O DNDNDDNDDNDNDNDDNDDND O AN B 2N 2 2 a8 a a a a

55



DECALS
STEINER

FIGURE 27 450

1A
Nrs-75037 4173988 75-75037 4173989
STARTER ENGINE
RELAY RELAY ENG & FUEL PUMP LIGHTS
2A 30A 10A
FAN LIGHTS & ACC | SAFETY SHUTOFF ACC & WT TRANS p—
RELAY RELAY RELAY 25A 10A
A1
COOLING FAN 12V OUTLET IGNITION STARTER
20A 15A 10A 5A
1B 7575025 4173987
73%5025 4173986
STARTER ENGINE
RELAY RELAY 12V OUTLET SHUTOFF TIMER
2B\ 15A 5A
LIGHTS & ACC | SAFETY SHUTOFF ENG & FUEL PUMP LIGHTS PTO STARTER
RELAY RELAY 30A 15A 10A 5A
Al
ACC & WT TRANS |SHUTOFF SOLENOID 'G:‘B"R’N GLOW PLUG TIMER
25A A a1
1
75-75032 4173991
75-75032 4173990
STARTER ENGINE
RELAY RELAY 2¢ FUEL SHUTOFF
5A
LIGHTS & ACC | SAFETY SHUTOFF ENG & FUEL PUMP LIGHTS PTO STARTER
RELAY RELAY 30A 10A 10A 5A
Al
ACC & WT TRANS 12V OUTLET IGNITION
25A 10A A1

LS50 Xa @
SIEINE[RT

y 11

A\
— 4S5
7 =l SIEINIE[RT

(SUERER),-

[l
ul

56



STEINER
450

ITEM PART NO.

DECALS

DESCRIPTION

QTY

ITEM PART NO.

FIGURE 27

DESCRIPTION

QTY

1A
1B
1C

2A
2B
2C

N o g b~ W

10
1
12

4173988
4173986
4173990

4173989
4173987
4173991

4173916
4173917
4173920
4173919
4173925
4173921

4173923

4173926
4173922
4173924

4167336
4175622
4167282
4167312

DECAL-450 EFI RELAY
DECAL-450 DIESEL RELAY
DECAL-450 LC RELAY

DECAL-450 EFI FUSE
DECAL-450 DIESEL FUSE
DECAL-450 LC FUSE

DECAL,-450 HOOD LEFT
DECAL,-450 HOOD RIGHT
DECAL-450 SIDE PANEL RIGHT
DECAL-450 SIDE PANEL LEFT
DECAL, 450 FUEL TANK-EFI
DECAL, 450 FUEL TANK DIESEL

DECAL, 450 FUEL TANK LC

DECAL, 450 BATT COMP-EFI
DECAL, 450 BATT COMP-DIESEL
DECAL, 450 BATT COMP-LC

DECAL-STEERING WHEEL
DECAL-450 GRILL FRONT
DECAL- 4X4, STEINER
DECAL-STEINER REAR

57



DECALS

STEINER

FIGURE 28

NG |
{5

-

[AAD

VERTENCIA|

@ e 4 cpedE g e

AN § PRl y B

L, WEIGHT TRANSFER - TRACTION BOOET )

450

mﬁ‘i?_;;:::.}|m,~ preg
Fwaal e Tervioi ﬂ..%‘}} 1 2
3 L ACItEs R bty e 2R e s e -
BATTERY DISCONNECT -
& CIRCUIT BREAKER 8 m OPERATOR'S MANLUAL
OFF !‘m#+ LOCATED IN POLICH
i T W ) TR, AL BEHND SEAT
s | PR
O DISCORRECT T RESET N
PAI5H BIETTON EMGAGE LEVER
[STEINER _—
f
MACHIME CAR TEF @R LOSE TRACTION ON SLOFES
T /’ 17
;I'. . ' Eﬂa.. ................... .\
A I
a [ )P f
8 . z ]
7| / ' |
! s f
| L ,
&
s L
4 ~ ?::::JLE;;EUM:M MRERBEFGRE GPERARH] wﬂ
— S M) | CH PR SEEN HAZARDS, SHOW,LEAWER. AID
— 3| ‘)ﬂ“ﬂ ) | e S e S
&’ i S — | BEBDERLY,
1 | |- TOU ARE HOT TANILAE W 58 100 WIRE AFLA, SR
A E 3 : ;$le\.4 A HE PREPARE S Foi SeiiEn GBap,
v [ S — i 1
@g i1 i
D (A GAUTION |
"\ T . |
{ AUKILIARY ERONT LIET 0
el i SLON DOWR AMD USE CALITIGN ON o
I'l. TS S — FOUCH, UMNEVEN DR STEE TERRUMN
\ * D O W N= * II,r" COMSULT DWHER'S MANIAL
'.II BEFORE TOWING UNT
— ~HO LD - IIIr SERIUS DAMAGE TO HDRALLIC
II'; SYETEM May RESLLY
.‘, T .‘, / \ .

58



STEINER
450

DECALS

FIGURE 28
ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 2000570 LABEL-WARN FUEL PICT. 1
2 2000577 LABEL WARNING 2
3 4174377 DECAL- CIRC BREAKER 1
4 4167299 DECAL-FLUID FILL, STEINER 1
5 4167313 DECAL-H/L SHIFTER 1
6 4167304 DECAL-BELT TENSION 1
7 4167303 DECAL-WARN/INSTR 1
8 2000590 LABEL WARN BATTERY 1
9 4163040 LABEL-WEIGHT WARNING 1
10 4167310 DECAL-PARKING BRAKE 1
1 4173965 DECAL-LIFT/AUX CONTROLS 1
12 4173984 DECAL-USER MANUAL LOCAT 1
13 4173985 DECAL-WGHT TRANSFER CNTRL 1
14 4174378 DECAL-CAUTION, SUDDEN STOP 1
15 4173980 DECAL-TOWFLUID WARN 1
16 4173928 DECAL-DASH,STEINER RH 1
17 4173927 DECAL-DASH,STEINER LH 1

59



PEERLESS TRANSAXLE

FIGURE 29

60

STEINER
450



STEINER

450

PEERLESS TRANSAXLE

FIGURE 29

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 4172139 TRANSAXLE-PEERLESS 2600-032 2
2 51-792003 DETENT-SPRING 1
3 89-008 SEAL-OIL1.0 ID 1
4 69051-06 PIPE PLUG-3/8 INT W/MAGNET 1
5 51-780045 WASHER 1.002ID .016W 2
6 51-780012 BEARING-THRUST 1.002 .0781 1
7 89-007 SEAL OIL .5000 ID 1
8 51-792067 BOLT-HEX HD 5/16-18 THD 13
9 51-792004 BALL 3/16 DIA 1
10  89-006 SEALOIL1.1251D 2
11 51-792100 BOLT-HEX HD 1/4-20 X .625 1
12 51-778156 S- RING GEAR 47T 2600 2
13 51-780157 WASHER 1.002ID .058W 3
14 51-776120B SHAFT-OUTPUT 2500 13T 1
15 51-778087 GEAR-BEVEL 30T STL SER 1
16 51788058B  GASKET 1
17 51-776209A SPACER-COUNTERSHAFT 1
18  51-792064 RING-RETAINING .500 X .050 2 2
19  51-784195 FORK-SHIFT 2500 1
20 51-784326A ROD-SHIFT HIGH-LOW 1
21 51-792011 LOCKWASHER .375ID 6
22 51-792101 BOLT-HEX HD 3/8-16 2.75 6
23  51-780125 BEARING-BALL 1.5743 ID 2
24 51-786096 SHAFT-PIN DIFF 2600 1
25 51-778157 PINION-BEVEL 10T STL 2
26 51-778158 GEAR-BEVEL 16T STL 2
27  51-780156 WASHER TABBED THRUST 1
28  51-786098 BLOCK-DRIVE 2
29 51-774486A DIFF CARRIER AND WSHER 1
30 51-774490A DIFF CARRIER AND WSHER 1
31 51-778088 GEAR 16 TOOTH 1
32 51-778236 SPUR GEAR 21T 1
33  51-776350 SHAFT-SHIFTER BRAKE 1
34  51-778307 GEAR-SPUR 35T STL 1
35 51-778235 SPUR GEAR SHIFTER 22T 27T 1
36 51-786026 PIN-DOWEL 5/16 X 3/4 2
37 51-770152A CASE ASSY. W/BEARINGS 1
38 51-772169 TRANSAXLE CASE W/BRNGS 1

61



HYDRAULIC HOSES / SCHEMATIC

STEINER

FIGURE 30

LIFT
CYLINDER

2

]

EXPANSION
TANK

L

f

, A |
FRONT %@
r=——=--- r TRANSAXLE
1

® L — 5

\ Lol
1 ‘-<—-+ FRONT | @
:é MOTOR =
25 MICRON ! FORWARD REVERSE oL
FRONT COOLER
FILTER
t

STEERING
CYLINDER

|

LOWER
RAISE

|

RAISE

62

LOWER

REVERSE FORWARD f
. 1
HYDROSTATIC
PUMP |
he ]

GEAR |
@ —l: pPUMP T
- —

REVERSE,
s é /@
xl > =]

FORWARI
—

I-z.] STEERING

CONTROL
UNIT

450

ACC

0 o

COUPLERS

LOWER RAISE

RAISE LOWER

WT TRANS

||| Pl

@ MANIFOLD & [F= =7 ~=======~< 1|
™ - :
1
@ - QD '
M 1
[ [lele e !
®e o @ :
1
N CONTROL VALVES |
1
-
4 /
P/R @ X
l VALVE % !
i :
! 1
10 MICRON I
REAR : GAUGE |
FILTER ! '
@ | .
| :
! 1
REAR @9\\, @ .
___1 wmoror St X
@, : N
It REAR ! I
m==de L TRANSAXLE - —-------------------- o= 4
FILL /@
TRANSAXLE




STEINER

450

HYDRAULIC HOSES / SCHEMATIC

ITEM PART NO. DESCRIPTION

FIGURE 30

QTY ITEM PART NO. DESCRIPTION QTY

0 N O O b~ W0 N -

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31*
32*
33*
34*
35*
36
37*
38*

4166829-04
4166829-04
2692305-14
4170463-01
4167476-01
4174701-03
2692305-15
4166826-06
4174701-02
4166839-02
4166840-01
4166828-02
4166828-01
4169240-01
4166840-02
4166830-03
4166826-02
4166826-01
4166843-01
4166841-02
4173743
20-026
4166839-05
4166839-04
4173745
20-026
20-026
20-026
4166826-03
4166826-03
4167477-01
4167794-01
108094-02
11-017
56-076-02
4174701-01
4167726
4167801-01

HOSE-3/8 CLEAR VENT X 47.00
HOSE-3/8 CLEAR VENT X 47.00
HOSE-#8 JIC/90 JIC X 26”
HOSE-#12 JIC/90°JIC HP X 17.00
HOSE- #6, 6JIC/ 90 8JIC X 10”
HOSE-3/4 VACUUM PRECUT X 24.5
HOSE-#8 JIC/90S JIC X 11.5”
HOSE-#6-6 JIC/45JIC 77IN
HOSE-3/4 VACUUM PRECUT X 19
HOSE - 6- JIC/JIC X 18.50
HOSE-#6 JIC/90 JIC X 13.50
HOSE-#4-6 JIC/90 JIC X 43.50
HOSE-#4-6 JIC/90 JIC X 38.50
HOSE-#12 JIC/JIC X 86.25
HOSE-#6 JIC/90 JIC X 101.50
HOSE-#6-8 JIC/90 6 JIC X 53.25
HOSE-#4-6 JIC/45 JIC X 75.50
HOSE-#4-6 JIC/45 JIC X 69.00
HOSE-#12 JIC/JIC X 70.50
HOSE-#6 JIC/45 JIC X 17.00
HOSE - 6- JIC/JIC F 28”

HOSE (1/4 X 17) ~ B.DENISON FE
HOSE-#6 JIC/JIC 72

HOSE-#6 JIC/JIC 17.5

HOSE-6JIC F STR/ 1/4 NPT F 14”
HOSE (1/4 X 17) ~ B.DENISON FE
HOSE (1/4 X 17) ~ B.DENISON FE
HOSE (1/4 X 17) ~ B.DENISON FE
HOSE-#4-6 JIC/45 JIC X 93.00
HOSE-#4-6 JIC/45 JIC X 93.00
SLEEVING-2.38ID NYLON 42 IN
SLEEVING-.90 ID NYLON 38IN
CLAMP-HOSE SAE12

SMALL HOSE CLAMP
SLEEVING-ID 1.53 NYLON 60"
HOSE-3/4 VACUUM PRECUT X 15
CAP-12 JIC

FITTING-3/4 BARB X3/4 MJIC

*NOT ILLUSTRATED

[ U U O (TS 1 IR SR |, TN (A (U U UK U UK U U UK U UK U GO U (U G U (UK U (U G U G UK U (UK U (U UK U §

63



COMMON ELECTRICAL

FIGURE 31 450
1
REAR
WIRE 5 7
HARNESS TAIL FUEL
LIGHTS SENDER \:I
i .
TO WEIGHT | R .
TRANSFER | r
HARNESS ! it FUEL
4173889 : i SENDER
@ | I HARNESS
i i
I I
2 i i
FUEL\ E 3 i::::::::: [ ;(E)’\TDUEEE i i
|
PUMP i HARNESS I
i 4173542 i
| Il
1 | =
4 ! il
SEAT w 9 13
SWITCH | HEAD ; : TO REAR GROUND
JUMPER i LIGHTS ] HARNESS STRAP
i 4173540
{% e }
|
3 | 12
SEAT | BATTERY
SWITCH ;
|
|
GND i ﬁ&%
FUEL PUMP W A
8 | 17
HEAD | | BATTERY
TO LIGHT || | CABLE TO i ﬁ
FNESS ARNESS— ||| sreaxeR 14
HARNESS ik RED
i BATTERY
i CABLE
TO ! !
10 FRONT
WEIGHT HARNESS
TSR romem
HARNESS 18
4173540 CIRCUIT ﬂ
BREAKER
d[@@] 15
BLACK
0 BATTERY
i = CABLE
ACTIVATION | | B A WEIGHT !
SWITCH Iz T TRANSFER
| ~ % MANIFOLD
SOLENOIDS
‘ 16
%ﬂiﬂ TERMINAL
= WEIGHT COVER
TRANSFER
RELAY

64

STEINER



STEINER

450

COMMON ELECTRICAL

FIGURE 31
ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 4173540 HARNESS-REAR, COMMON 1
2 4167706 FUEL PUMP-ELECTRIC 1
3 4124009 SWITCH-SEAT 1
4 4143068 JUMPER SEAT SWITCH 1
5 4173543 TAIL LIGHT-LED 2
6 4173542 HARNESS-FUEL SENDER, COMMON 1
7 4166906 SENDER-FUEL LEVEL 1
8 4173541 HARNESS-HEADLIGHT, COMMON 1
9 4173204 HEADLIGHT-LED 2
10 4173889 HARNESS-WEIGHT TRANSFER 1
11 2722325 RELAY-WEIGHT TRANSFER 1
12 BATTERY 26-60 525CCA 1
GAS MODEL  OBTAIN LOCALLY
BATTERY, 9 X 6.81 X 8 630CCA 1
DIESEL MODEL OBTAIN LOCALLY
13 30-291 STRAP BRAIDED GROUND 1
14 4173846 BATTERY CABLE, 13IN POSITIVE 1
15 4173740-2 BATTERY CABLE 4GA 90IN LG BL 1
GAS MODELS ONLY
4173740-1 BATTERY CABLE 1GA 94IN LG BL 1
DIESEL MODEL ONLY
16 2308095 COVER-TERMINAL 2
17  4173739-2 CABLE-BATT POS 108IN 4GA RED
GAS MODELS ONLY
4173739-1 CABLE-BATT POS 108IN 1GA RED 1
DIESEL MODEL ONLY
18 4173532 CIRCUIT BREAKER, 150A 1

65



VANGUARD EFI GAS FRONT ELECTRICAL HARNESS
STEINER

FIGURE 32 450
TO
HEADLIGHT
1 GROUND 1 Jrosar

VANGUARD |
GAS FRONT !
HARNESS H
|
|

ENGINE
CONNECTOR
©SDA(
IGNITION (@@
SWITCH o &
5 _
LIGHT iz
SWITCH
—7
E@
RELAY |
AND m
FUSE ]
BLOCKS
11
— 0o NEUTRAL
PARK

mIiF

|
|
|
|
|
|
|
i
|
SWITCH |
|
|
|
|
|
|
|
|
|

SEAT SWITCH
DELAY
MODULE

/o\
SOFT START .
e/

ACCESSORY
PLUG TAPE
DN TO BRANCH

9
GAUGE PANEL

@EO00000000
POOOO00000m

MODULE

|

st o
CIRCUIT -

BREAKER
+12 VOLT
OUTLET
10 Lo
THERMAL o
SWITCH \:E TO
REAR
HARNESS
4173540

ACCES ACCES
FAN CONNECTION PLUG #1 PLUG #2

66



VANGUARD EFI GAS FRONT ELECTRICAL HARNESS
STEINER

450 FIGURE 32
ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 4173538 HARNESS-WIRE VANGUARD EFI GAS 1
2 4167497 CLUTCH-ELEC 225 1.125 WARNER 2
3 128010 SWITCH-IGNITION 1
4 2721505 SWITCH-PTO 1
5 31-051 SWITCH-V SERIES ON/OFF 1
6 2188154 MODULE-DELAY 1
7 4174229 MODULE-SOFT START 1
8 48524 CIRCUIT-BREAKER 40A 1
9 4173969 GAUGE PANEL - VANGUARD EFI GAS 1
10 4173705 SWITCH-TEMP 130F 1
11 38382 SWITCH-N.O. (NEUTRAL PARK) 1
12* 2720949 PIGTAIL-CLUTCH 1
13 4173755 RELAY-SPDT MICRO ISO 280 1
14* FUSES (OBTAIN LOCALLY) 8

*NOT ILLUSTRATED

67



l-l

VANGUARD EFI GAS ELECTRICAL SCHEMATIC

FIGURE 33

68

STEINER

450

OFF M+G
RUN B+L
START B+L+S
RelayBlock ||| FuseBlock |
FI Blk/Yel
- i Chwmll
] = [Lt Green| O==0—
Red \—_+_ - ; Lt Green I
N
] 4(_) Amp White/Black
Circuit Breaker 10AMP Fuse
Red]
Red
15AMP Fuse
87 no 30 com —'—| |1
85 86
Jr —
Red] EwohoRoky | _87Anc 30AMP Fuse
{Red; 30 com 87no H_
85 8 —=—111
ﬁik =l
"Red] e -
Red 30
| Red] com 87no == Light Green/Black
_ 1|y, 25AMP Fuse
"Red| 8s 86 _“| I - -
Starter Relay 87Anc
com 87 N0 ==
}__ | | | 85 8 Accessory Plugs
L 4+ —
S 10AMP Fi
Clutch Module e
Dark Blue S==5
White]
[Dark Biue/Whitg
Grey
e
[ ] granc || [15AMP Fuss
Oil Temp Switch 30«"? 87no —ILight Blue/Bla E
85 86
d White/Black White/Black T - It ai




VANGUARD EFI GAS ELECTRICAL SCHEMATIC
STEINER

450

FIGURE 33

’ Weight Transfer Harness ‘ Headlight
Harness

87Anc , W%w

Orange/Black 87 no 30 com
Light Switch
85 86 —| 1 > 9
+

ﬁwﬁ@—

Solenoid 1

\
)

1

i

Orange

Solenoid 2

Weight Transfer
Switch (N.O.)

Seat Switch
Yellow/Black (N.O.)
-{ Light Green/Black

Break Out S
Connector ) :
1 Dark Green/Yellow Fuel Pump

Red __||,
| 12V Outlet
I

[ white | —{_Pink |

Fuel Sender

=
e

oo — orown |

= Tail Lights
= Gauge Cluster
= O A - ]
'”_E@ - 10 20
EE o Y [ 20Dashlighs |———
.......... [ __
9 Check Engine Light ]
Seat Switch ! ngine Light =
Delay Module =
Parking Brake [ 5Tachsignal U
Switch (0 —{ 3 Fuel Sending Unit_—L1/ [ |13 Parking Brake Light |
AVA A0/@ 12PToLight [
| =
N.C. 11 [ 11 Low Oll Pressure Light |
! N.O. { 2 Ignition B+
| oM
PTO Switch | -] - —
- —
- | .. —
i
i = 1 o
n —_—
e—r—
Brown/Yellow
8H |7 6 5E
4D [ 3 2 1A
- Tan
T Ty

Engine Connector

69



KUBOTA GAS FRONT ELECTRICAL HARNESS
STEINER
450

FIGURE 34
STARTER
GROUND o
oIL ?
HEADLIGHT
PRESSURE & HARNESS
4173541

10
WATER TEMP
SENDER

ENG CONTROL
ALTERNATOR

KUBOTA GAS

3

FRONT HARNESS
CARB — 0 IGNITION
SOLENOID 3 SWITCH

LIGHT 3z
SWITCH .

4
Qoo PTO
SWITCH \@
RELAY L
AND m
FUSE | L E======= g
BLOCKS |
5 i
Qe NEUTRAL 3
COIL #3 COIL #2 PARK !
=S o
1l
SEAT SWITCH i i 3
DELAY &
COIL #1 MODULE i
= i
ACCESSORY It 9
7 BRUS AR, it
SOFT START it GAUGE PANEL
MODULE_(o\ |
1 ‘-\J
1
HARNESS|  —{hiARNESS . o _
CONNECTOR \o/ e alaalalalalate:
CONTROL
MODULE 8
T
CIRCUIT ]%. _ B, +12 VOLT
BREAKER OUTLET
MAGNETIC
PICKUP To

REAR
HARNESS
4173540

70



STEINER KUBOTA GAS FRONT ELECTRICAL HARNESS

450 FIGURE 34

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 4173536 HARNESS-WIRE KUBOTA GAS 1

4167497 CLUTCH-ELEC 225 1.125 WARNER 2
3 EG273-6359 SWITCH-IGNITION 1

ORDER FROM KUBOTA

4 2721505 SWITCH-PTO 1
5 31-051 SWITCH-V SERIES ON/OFF 1
6 2188154 MODULE-DELAY 1
7 4164343 MODULE-SOFT START 1
8 48524 CIRCUIT-BREAKER 40A 1
9 4166804 GAUGE PANEL - KUBOTA 1
10 4166805 SENDER-WATER TEMP 1
1" 38382 SWITCH N.O. (NEUTRAL PARK) 1
12* 2720949 PIGTAIL-CLUTCH 1

13 4173755 RELAY-SPDT MICRO ISO 280

-

14* FUSES (OBTAIN LOCALLY)
15 4167340 HARNESS-ENG KUBOTA GAS

- 00

*NOT ILLUSTRATED

71



KUBOTA GAS ELECTRICAL SCHEMATIC
STEINER

FIGURE 35 450

Fuse Block |

OFF  No Connections ereerere et teneenens
(B+) RUN  30+AC Relay Block

ISTART 30+AC+50+(17
e . - |
5AMP Fuse |
=0
L White/Black =0
Circuit Breaker 10AMP Fuse
15AMP Fuse
Red =D
i | Dark Blue/Yellow
Alternator 87A NC , safety Shut Off Relay 5 AMP Fuse
87 no 30 com m H
White/Black '———— 85 ;1 ;36 ™
+ p—
P MR 87 nc 30AMP Fuse
jm * 30 com %387 no m
85 86 —
= —
__1 0AMP Fuse
Lights and
AccessoryRelay 87A nc ——E
M 30 com “®87 no f m
25AMP Fuse
Red : + &
Red Black/White H
ater Rela 87A
Black Blue/Red ] socom
87 no
Il |
Clutch 1 I
Soft Start
Clutch Module
Dark Blue H _E
10AMP Fuse
Light Blue

72



STEINER
450

ITEM PART NO.

KUBOTA GAS ELECTRICAL SCHEMATIC

DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
: | Weight Transfer Harness Headlight
Harness
87A nc ,  Weight Transfer
Relay
l Orange/BIack 87 no com R —
Solenoid 1 85 86 I [
| B
Orange
: Solenoid 2 : i
= Weight Transfer
1 Switch (N.O.)
R, N Seat Switch
Yellow/Black (N.O.)
Fuel Shut
Off Solenoid Break Out
1 |— Connector \
| Fuel Pump |
Dark Green/Yellow — Fuel Pump
— P
12V Outlet ‘ E/
/
Fuel Sender % —
Brown —_ mnn
:l- Water Temp = Tail Lights
Sender Gauge Cluster
Z—| 1 £10 20 i
{10 Alternator Light |+ 1i| 20DashLights |
Seat Switch | 5TachSignal | :
Delay Module =
Parking Brake 4 Water Temp Sender = oo
Switch (N.0.) ——— = | 13 Parking Brake Light
3 Fuel Sending Unit |_! : .
(T e 12PTOLight
-
Accessory Plugs N.C. : ‘ 11 Low Oil Pressure Light ‘
EOOM | 2 Ignition B+ |
seereees | .......................... Low Oil Pressure
PTO Switch — Switch
:

Brown/Yellow

73



KUBOTA DIESEL FRONT ELECTRICAL HARNESS

STEINER

FIGURE 36

oIL
PRESSURE @

10
WATER TEMP
SENDER

FUEL
SHUTOFF
IE)

%
GLOW

PLUGS
5

LIGHT
SWITCH

GROUND

3—
21—
-7

450

TO
HEADLIGHT
HARNESS
4173541

KUBOTA DIESEL
FRONT HARNESS

7

4
PTO
SWITCH

&E
RELAY L
AND m
FUSE L7
BLOCKS
—Ta° |
6
SEAT SWITCH
DELAY
MODULE
7—/°\
SOFT START .
MODULE /¢
oAb
CIRCUIT -
BREAKER
FUEL
SHUTOFF
TIMER
GLOW PLUG
TIMER

74

NEUTRAL
PARK

SWITCH,

ACCESSORY
PLUG TAPE
DN TO BRANCH

9
GAUGE PANEL

N llﬁib

\J
@mO00000000
mOo00ooo0o00n

L gy +2voLT
‘@ OUTLET
E TO
4=}  REAR
HARNESS
4173540
ACCES
PLUG #1 PLUG #2



KUBOTA DIESEL FRONT ELECTRICAL HARNESS
STEINER

450 FIGURE 36

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

1 4173535 HARNESS-WIRE KUBOTA DIESEL 1
2 4167497 CLUTCH-ELEC 225 1.125 WARNER 2
EG273-6359 SWITCH-IGNITION 1

w

OBTAIN FROM KUBOTA

4 2721505 SWITCH-PTO 1
5 31-051 SWITCH-V SERIES ON/OFF 1
6 2188154 MODULE-DELAY 1
7 4165343 MODULE-SOFT START 1
8 48524 CIRCUIT BREAKER 40A 1
9 4166804 GAUGE PANEL - KUBOTA 1
10 4166805 SENDER-WATER TEMP 1
1 38382 SWITCH-N.O.(NEUTRAL PARK) 1
12" 2720949 PIGTAIL-CLUTCH 1
13 4173755 RELAY-SPDT MICRO ISO 280 1

14* FUSES 10
OBTAIN LOCALLY

*NOT ILLUSTRATED

75



KUBOTA DIESEL ELECTRICAL SCHEMATIC
STEINER

FIGURE 37 450

Glow Plugs

OFF No Connections

RUN 30+AC
(B+) START 30+AC+50+(17) | RelayBoock |5 FuseBlock |
y GLOW  30+AC-19
Hmy
= - 5AMP Fuse
Sv—_Dark Green/White }
=
5AMP Fuse
40 Amp =0 —
Circuit Breaker 10AMP Fuse ’
Red =D
__1 5AMP Fuse
—i— Dark Blue/Yellow
Alternator 87TANC , Safety ShutOff Relay SAMP Fuse
—i_.87no 30 com =D
" 85 86
White/Black -
[TTEEERR + -
Eoneee_g7Anc 30AMP Fuse
30 com 87 o E
—[Red e
85 86 —-|5|,|
i 10AMP Fuse
ights an
AccessoryRelay 87 A nc E
i
Red 30 com %87 no m
g 86 hzl 25AMP Fuse
Red + -
Red Black/White
farter Rela 87A
Black Blue/Red |"] | eem
. © 87no ==
Clutch **]__l I & 5
+ -
Soft Start
Clutch Module R 10AMP Fuse
Dark Blue =
Nark RlaM hital
Light Blue
0=D
[15AMP Fuse |

76



STEINER
450

KUBOTA DIESEL ELECTRICAL SCHEMATIC

FIGURE 37

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
| Weight Transfer Harness Headlight
Harness
i Orange/Black 87 no 20 com i
Solenoid 1 Light Switch
I
; ~
Solenoid 2 4
— Weight Transfer
1 Switch (N.O.)
oo RRRRRRRRRRURRRRRRRRTY (SOt Seat Switch
Yellow/Black (N.O.)
Glow Plug —4 Light Green/Black —
Ill_ Timer Break Out
Connector
| Grey/Green i — ==‘ Dark Green/Yellow : i Fuel Pump
./r‘ Fuel Shut
i | Off Solenoid i —|n
Fuel T
ES (I —
Timer
- _—
Fuel Sender _
T -
B Brown —_ I
rown Water Temp — Tail Lights
Sender Gauge Cluster
e} T s,
Ll g —1n 10 20 w
0 {10 Alternator Light |=—=T1] | 20 Dash Lights |
Seat SWItCh 4444444444444444444444444444444444
Delay Module | 5 Tach Signal )
[ it Cromn/Rlack |
Light Green/Black
Féar!;inhg(ﬁr:g? [ 4 Water Temp Sender |__ } 00 14 Glow Plug Light
witch (N.O. L ISR : :
| 3 Fuel Sending Unit ‘ : ||:! 13 Parking Brake Light
12 PTO Light I:
..... .; j . .
Accessory Plugs N.C. 1| 11 | 11 Low Oil Pressure Light ‘
No. [ 2igntonB+ |
I Low Oil Pressure

PTO Switch am

Switch

m— i

o o |
Brown/Yellow

Brown

77



ROPS STEINER

FIGURE 38 450
ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

1 4160347 DECAL-FOLDING ROPS 1

2 4167350-01 PLUG-3/8 2

3 4162878 WASHER--.500 EPDM 2

4 4162879 PIN-HITCH 1/2 X 2-3/4 2

5 4160348 WSHR-FORMED RETAINER 2

6 64123-31 BLT-HEX 1/2-13 X 3 2

7 64151-7 NUT-CL 1/2-14 2

8 64018-11 BLT-CRG 1/2-13x 3 4

9 64229-05 NUT-1/2-13 NYLOCK 4

10 4162880 LANYARD-NYLON 10” 2

11  64163-54 WSHR-1/2 FLAT 4

12 4167350.7 ASSY-ROPS BARS 1

13 4160343 BUMPER-RUBBER W/ FLANGE 2

14 4167350-02 PLUG-2” SQUARE 2

~

1
13 p/ 14
\ 7

i
|
11

78



STEINER

450

DUAL WHEEL KITS

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
7571200  DW200-DUAL WHEELS, 440 FLD TRX 10 4167166  WHEEL ASSY-CHEV 22X11.0-10 LH 2
(INCLUDES ITEM 1-9, & 12) 4167166-01 TIRE-22X11-10 OTR CHEVER 2
75-71201  DW201-DUAL WHEELS, 440 BAR TRD 4167166-02 RIM-10X8.5 5BLT WHT 2
(INCLUDES ITEM 1-9 , 10 & 11)
7571202 DW202-DUAL WHEELS, 440 TURF 11 4167167  WHEEL ASSY-CHEV 21X11.0-10 RH 2
(INCLUDES TEM 18, & 13) 4167166-01 TIRE-22X11-10 OTR CHEVER 2
1 64187-02  S-NUT-WHEEL 7/16-20 40 4167166-02 RIM-10X8.5 5BLT WHT 2
2 41669757 WLDMT-BASE, DUAL WHEEL 4
3 4166956.7 WLDMT-EXTNSN, DUAL WHEEL 4 12 4167168  WHEEL ASSY-FIELD TRX22X12.0-10 4
4 4167376  ROD-DRAW, DUAL WHEEL 4 4167168-01 TIRE-FIELD TRAX 22X12-10 4
5 64061-39  ROLLPIN-Y/4X1-1/8 4 4167166-02 RIM-10X8.5 5BLT WHT 4
6 4167375.7 PLT-GUIDE, DUAL WHEEL 4
7 64006-20 LOCKWASHER-HELICAL, 7/8 1.D. 4
13 4175290  ASSY-WHEEL TURF 22X11-10 4PLY 4
8 64123-89  BLT-HEX 1/4-20X3/4 8
9 6422901  NUT-NYLON LOCK 1/4-20 8 4175290-01 TIRE-TURF, 22X11.00-10 4PLY 4
4167166-02 RIM-10X8.5 5BLT WHT 4
10, 11,12,13

79

79



(75-71204) WB201 WEIGHT KIT

STEINER
FIGURE 40 450
ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

1 62-540.7 50# TRACTOR BALLAST WEIGHT 4

*NOT ILLUSTRATED

80



STEINER (75-71206) WS200-3" WHEEL SPACER KIT

450 FIGURE 41
ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY
1 4167424.7 WLDMT-3IN WHEEL EXT 4
2 64187-02 NUT-WHEEL 7/16-20 20

*NOT ILLUSTRATED

81



SCHILLER GROUNDS CARE, INC.

ONE BOB-CAT LANE ‘ GROUNDS
JOHNSON CREEK, WI 53038

920-699-2000
www.schillergc.com ©Schiller Grounds Care, Inc. 2010



